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1 Project information

Description of equipment under test

Test items
Manufacturer
Types (Models)
Software release
Hardware version

Applicant information

Applicant’s responsible person
Company

Address

Postal code

City

Country

Telephone number

Telefax number

Test performance

Project Number:
Location

Receipt date

Test started

Test completed
Purpose of test
Test specification(s)

Document ID: DEKRAD_FCC.15557_2.doc

Date of Issue: July 03

: Digital repeater

: Dekolink Wireless Ltd.
: MW-DR-800-50W90B
1 3.2E

101

. Mr. Alex Baber, project manager
: Dekolink Wireless Ltd.

: 16, Bazel street

149001

. Petach-Tikva

. Israel

+972-3918 0175

:+972-3918 0190

: 15557

: Hermon Laboratories
: May 29, 2003

: May 29, 2003

: July 16, 2003

: Apparatus compliance verification in accordance with emission requirements

Hermon Laboratories Ltd.
P.0.Box 23

Binyamina 30500, Israel
Tel.+972 46288001

Fax.+972 46288277

e-mail: mail@hermonlabs.com

47CFR part 90, §890.205, 90.209, 90.210, 90.635, 90.691

part 15 §15.207, §815.107, 15.109

Page 3 of 150
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2 Summary and signatures

The EUT, MW-DR-800-50W90B digital

requirements.

repeater, was tested according to FCC part 90 subparts
8890.205(j), 90.209, 90.210, 90.635, 90.691, part 15 §15.207, §815.107, 15.109 and found to comply with the standard

Hermon Laboratories Ltd.

P.0.Box 23

Binyamina 30550, Israel

Tel.+972 46288001

Fax.+972 46288277

e-mail: mail@hermonlabs.com

Test description Specification Tested by Date tested Test report Verdict
reference paragraph
RF output power i Mrs. E. Pitt, Pass
putp 90.205(j), Mr. Y. Neuman, Jun;olgé 23, 4.1
90.635 test engineer
Occupied bandwidth Mrs. E. Pitt, Pass
P 90.209 M. Y. Neuman, June 12% Oasuly 13, 4.2
test engineer
Emission mask Mrs. E. Pitt, Pass
90.210 Mr. Y. Neuman, Jun;ozgé 29, 4.3
90.691 test engineer
Conducted spurious 90.210 Mr. Y. Neuman, July 3, 4.4 Pass
emissions test engineer 2003
Radiated spurious 90.210 Mr. Y. Neuman, July 13, 45 Pass
emissions test engineer 2003
Radiated emissions Mr. Y. Neuman, June 18, Pass
15.109 test engineer 2003 4.6
Conducted 15.107. 15.207 Mr. Y. Neuman, July 10, 4.7 Pass
emissions ' test engineer 2003

Test report prepared by:

Mrs. M. Cherniavsky, MSc, certification engineer

Test report approved by:

Mr. Michael Nikishin, MSc, EMC group leader

Mr. Edward Usoskin, PhD, C.E.O.

Document ID: DEKRAD_FCC.15557 2.doc
Date of Issue: July 03

-

4

Page 4 of 150




Hermon Laboratories Ltd.

H P.O.Box 23
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HERMON LABORATORIES e-mail: mail@hermonlabs.com
3 EUT description
3.1 General description

The EUT is a high power repeater intended for outdoor applications to cover large areas. The unit is based on a
duplexed path configuration, having sharp out of band attenuation for improved isolation between the receiving and
transmitting paths. The repeater downlink path receives the RF signals from a base station, amplifies them and
transmits to the subscriber. The repeater uplink path receives the RF signals from the subscriber, amplifies them and
transmits to the base station. Two duplexers separate the signals to the proper amplifying path and isolate the two
signals.

Downlink frequency range is 851 — 866 MHz, uplink — 806 —821 MHz; RF power of the downlink channel is 10 W, of the
uplink channel — 1 W.

The EUT is powered from the mains. The EUT clocks generate 11.0592 MHz, 16 MHz, 65.536 MHz, 791 MHz,

836 MHz.
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4 Test results
4.1

DATE:

RELATIVE HUMIDITY:

AMBIENT TEMPERATURE:

AIR PRESSURE:

MEASUREMENT UNCERTAINTY:
OPERATING FREQUENCY RANGE:

June 19, 23, 2003

48 %

23°C

1008 hPa

+3.5dB

851-866 MHz (downlink)
806-821 MHz (uplink)

Tel.+972 46288001
Fax.+972 46288277
e-mail: mail@hermonlabs.com

Peak output power test according to part 90 §890.205 (j), 90.635

Mode of Carrier Input Peak Output Nominal* | Maximum** | Reference | Verdict
operation | frequency, signal, output power margin, margin, to Plots in
power, limit, Appendix
MHz dBm dBm dBm dB dB A
) Max (-23) 39.8 0.2 12 Al Pass
Downlink 858.5125 40=+1
Min (-50) 39.8 0.2 12 A2 Pass
) Max (-33) 30.62 -0.62 0.38 A3 Pass
Uplink 813.5125 30+1
Min (-60) 30.8 -0.8 0.2 Al Pass
Notes:

*Nominal margin= dB below (negative if above) nominal power limit.

**Maximum margin= dB below (negative if above) declared by manufacturer maximum rated power.

LIMITATION ON POWER

Mode of operation

Output power declared by the manufacturer, dBm

Nominal Rated
Downlink 40 40+ 1
Uplink 30 30+1

TEST PROCEDURE

The EUT RF output was connected to the spectrum analyzer through external attenuator, the settings are shown in the
plots. The measurements were performed in downlink and uplink transmit modes of operation at both maximum and
minimum input signals at the middle carrier (channel) frequency. Spectrum analyzer readings were corrected for RF

path losses.

TEST EQUIPMENT USED:

HL 1424

HL 1465

HL 1528

HL 1542

HL 1653

HL 1824 HL 2012

HL 2014

Document ID: DEKRAD_FCC.15557 2.doc

Date of Issue: July 03
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4.2

METHOD OF MEASUREMENTS

DATE:

RELATIVE HUMIDITY:
AMBIENT TEMPERATURE:

AIR PRESSURE:

MEASUREMENT UNCERTAINTY:
OPERATING FREQUENCY RANGE:

ANSI C63.4 §13.1.7
June 19, 2003

48 %
23°C

1008 hPa
+168 Hz

851-866 MHz (downlink)
806-821 MHz (uplink)

Occupied bandwidth according to part 90 §90.209(5)

Hermon Laboratories Ltd.

P.0.Box 23

Binyamina 30550, Israel

Tel.+972 46288001
Fax.+972 46288277

e-mail: mail@hermonlabs.com

Mode of Input Measured Measured Authorized Margin, Reference to | Verdict
operation signal, at 23dB bandwidth, Plots in
& carrier bandwidth, Appendix A
frequency,
MHz dBm kHz kHz kHz
Max input 19.58 0.42 A5 Pass
Downlink (-23) output 19.05 0.95 A6 Pass
@858.5125 Min input 19.58 0.42 A7 Pass
(-50) output 19.43 2 0.57 A8 Pass
Max input 19.58 0.42 A9 Pass
Uplink (-33) output 19.58 0.42 A10 Pass
@813.5125 Min input 19.80 0.20 A1l Pass
(-60) output 19.43 0.57 A12 Pass
LIMIT

Operating frequency range,

MHz

Authorized bandwidth,
kHz

806 — 821/851 - 866

20

TEST PROCEDURE

The EUT RF output was connected to the spectrum analyzer through external attenuator, the settings are shown in the
plots. The measurements were performed at the EUT input and output ports in downlink and uplink transmit modes of
operation at both maximum and minimum input signals for middle carrier (channel) frequency. Occupied bandwidth
was measured as frequency band between 23 dBc points.

TEST EQUIPMENT USED:

HL 1465

HL 1528

HL 1542

HL 1653

HL 1824

HL 2012

Document ID: DEKRAD_FCC.15557 2.doc
Date of Issue: July 03
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4.3 Emission mask test according to part 90 8890.210(b), 90.210(g), 90.691
DATE: July 13, 2003

RELATIVE HUMIDITY: 43 %

AMBIENT TEMPERATURE: 26°C

AIR PRESSURE: 1008 hPa

FREQUENCY RANGE: 9 kHz - 9 GHz

MEASUREMENT UNCERTAINTY: +4.5 dB

Emission mask according to §90.210(b):

The power of any emission must be attenuated below the transmitter unmodulated carrier output power (P in watts) as

follows:
1)

2)

3)

On any frequency removed from the assigned frequency by more than 50 percent, but not more than
100 percent of the authorized bandwidth: at least 25 dB

On any frequency removed from the assigned frequency by more than 100 percent, but not more than
250 percent of the authorized bandwidth: at least 35 dB

On any frequency removed from the assigned frequency by more than 250 percent of the authorized
bandwidth: at least 43 + 10 log (P) dB.

Emission mask according to 890.210(g):

The power of any emission must be attenuated below the transmitter unmodulated carrier output power (P in watts) as

follows:
1)

2)

3)

On any frequency removed from the center of the authorized bandwidth by a displacement frequency
(f4 in kHz) of more than 5 kHz, but not more than 10 kHz: at least 83 log (fy / 5) dB;

On any frequency removed from the center of the authorized bandwidth by a displacement frequency
(fy in kHz) of more than 10 kHz, but not more than 250 percent of the authorized bandwidth: at least

116 log (fy/ 6.1) dB, or 50 + 10 log (P) dB or 70 dB, whichever is the lesser attenuation;

On any frequency removed from the center of the authorized bandwidth by more than 50 percent of the
authorized bandwidth: at least 43 + 10 log (P) dB.

Emission mask according to 890.691:

The power of any emission must be attenuated below the transmitter power (P in watts) as follows:

1)

2)

For any frequency removed from the economic area licensee’s frequency block by up to and including
37.5 kHz by at least 116 log (f / 6.1) dB, or 50 + 10 log (P) dB or 80 dB, whichever is the lesser attenuation,
where f is the frequency removed from the center of the outer channel in the block in kHz and where f is
greater than 12.5 kHz;

For any frequency removed from the economic area licensee’s frequency block greater than 37.5 kHz by at
least 43 + 10 log (P) dB or 80 dB whichever is the lesser attenuation, where f is the frequency removed from
the center of the outer channel in the block in kHz and where f is greater than 37.5 kHz.
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Test procedure

The EUT RF output was connected to the spectrum analyzer, the settings are shown in the plots. The measurements
were performed in downlink and uplink transmit modes of operation at both maximum and minimum input signals.

The emission mask calculated according to formulas (1) — (3) and measured results are shown in Plots A13 to A24.
The measurements were performed with one modulated carrier at the middle frequency of the band.

Conducted spurious emissions were measured at the EUT output terminals in the frequency range from 9 kHz up to
9 GHz beyond £250% of the authorized bandwidth from the carrier.

Three carrier (channel) signals of an equal magnitude, two modulated at one edge and one CW at the other edge of
the assigned band, were applied to the EUT input. The specified limit 43 + 10 log (P) was calculated separately for
downlink and uplink modes.

For downlink mode the composite output power is 40 dBm or 10 W, for uplink — 30 dBm or 1 W. Output power P for
each channel is equal to composite power in watts divided by 3 (or reduced by 4.8 dB) and attenuation limit L below
carrier is equal to:

Downlink mode: L (dB) = 43 + 10 log (P) = 43 + 10 log (10 W/3) = 48.23 dB
Uplink mode: L, (dB) =43 + 10 log (P) = 43 + 10 log (1 W/3) = 38.23 dB

These limits were applied to spurious emissions throughout the following frequency ranges:

9 kHz to 850.9625 MHz, 851.0875 to 865.9375 MHz and 866.0375 MHz to 9 GHz (downlink),
9 kHz to 805.9625 MHz, 806.0875 to 820.9375 MHz and 821.0375 MHz to 9 GHz (uplink).

Attenuation below carrier was calculated by subtraction of a measured spurious power from a carrier output power for
each channel. The carrier output power for each channel is equal to the composite output power reduced by 4.8 dB:
35.2 dBm for downlink mode, 25.2 dBm for uplink.

For example, plot A30 demonstrates MRK recording —75 dBm, external attenuation is 51 dB, hence, measured
spurious emission level is —24 dBm. Attenuation below carrier is equal to 35.2 dBm — (-24 dBm) = 59.2 dB at 48.2 dB

attenuation limit.
Test results are brought in table below and are shown in Plots A25 to A78.

Radiated spurious emissions — refer to this test report section 4.5.

TEST EQUIPMENT USED:

HL 0051 HL 1424 HL 1460 HL 1481

Page 9 of 150
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Conducted spurious emissions test results

Hermon Laboratories Ltd.
P.0.Box 23
Binyamina 30550, Israel
Tel.+972 46288001

Fax.+972 46288277

e-mail: mail@hermonlabs.com

Mode of Input Frequency, | Spurious | Attenuation SPUYiOl_JS Margin, | Verdict [Reference
operation | signal emission below attenuation to Plots in
level, carrier, limit, Appendix
MHz dBm dB dB dB A

851.0875 -24.00 59.20 48.23 10.97 Pass A30

maximum 865.9375 -22.17 57.17 48.23 8.94 Pass A32

866.0375 -23.33 58.53 48.23 10.30 Pass A33

851.0000 -23.83 59.03 48.23 10.80 Pass A4l

Downlink

851.0875 -21.83 57.03 48.23 8.80 Pass A42

minimum 865. 9375 -18.83 54.03 48.23 5.80 Pass Ad4

866.0375 -19.33 54.53 48.23 6.30 Pass A45

866.5000 -24.00 59.20 48.23 10.97 Pass A46
806.0250 - 48.00 38.23 9.77 Pass A53, A54

806.0875 -20.67 45.87 38.23 7.64 Pass A55

maximum 820.9346 -30.17 55.37 38.23 17.14 Pass A57

821.0375 -22.83 48.03 38.23 9.80 Pass A58

826.9000 -26.00 51.20 38.23 12.97 Pass A60

805.9250 -31.17 56.37 38.23 18.14 Pass A66

Uplink

806.0250 - 49.00 38.23 10.77 Pass A67, AG8

806.0882 -20.67 45.87 38.23 7.64 Pass A69

minimum 811.5883 -26.50 51.70 38.23 13.47 Pass A71

820.9368 -24.50 49.70 38.23 11.47 Pass A72

821.0398 -25.67 50.87 38.23 12.64 Pass A73
826.5515 -21.00 46.20 38.23 7.97s Pass A75, A76

Document ID: DEKRAD_FCC.15557 2.doc

Date of Issue: July 03
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4.4 Radiated emissions test according to part 90 §890.210(b), 90.210(g),
90.691

METHOD OF MEASUREMENTS ANSI 63.4 §13.1.4

DATE: July 13, 2003

RELATIVE HUMIDITY: 44 %

AMBIENT TEMPERATURE: 26°C

AIR PRESSURE: 1008 hPa

FREQUENCY RANGE 9 kHz - 9 GHz

MEASUREMENT UNCERTAINTY: +45dB

Radiated spurious emissions were measured in downlink and uplink modes of operation at both maximum and
minimum input signals (minimum and maximum gain).

Three carrier (channel) signals of an equal magnitude, two modulated at one edge and one CW at the other edge of
the assigned band, were applied to the EUT input.

The measurements were performed at 3-m test distance:

with the loop antenna in the range 9 kHz to 30 MHz (in the anechoic chamber),

the biconilog - in the range 30 MHz to 1000 MHz (in the anechoic chamber),

the double ridged guide - in frequency range from 1000 to 5000 MHz in the anechoic chamber,
from 5000 to 9000 MHz — at the open area test site.

The EUT was set up on the 80 cm height wooden table, as shown in Figures 4.5.1 to 4.5.3.

9 kHz — 30 MHz frequency range. The loop antenna was positioned with its plane vertical. The loop center was
1 meter above the ground plane. To find maximum radiation the turntable was rotated 360 and the measuring antenna
was rotated about its vertical axis.

30 MHz — 9 GHz frequency range. To find maximum radiation the turntable was rotated 360°, measuring antenna
height was changed from 1 to 4 m, and the antennas polarization was changed from vertical to horizontal.

The specified limit 43 + 10 log (P) was converted in 82.2 dB(nmV/m) equivalent field strength at 3 m and this limit was
applied to spurious emissions throughout the following frequency ranges:

9 kHz to 850.9625 MHz, 851.0875 to 865.9375 MHz and 866.0375 MHz to 9 GHz (downlink),
9 kHz to 805.9625 MHz, 806.0875 to 820.9375 MHz and 821.0375 MHz to 9 GHz (uplink).

The test results are shown in Plots A79 to A110. All spurious emissions were found at least 20 dB below limit.

TEST EQUIPMENT USED IN ANECHOIC CHAMBER:

HL 0446 HL 0465 HL 0521 HL 0589 HL 0592 HL 0593 HL 0594
HL 0604 HL 1004 HL 1947 HL 1984 HL 2009

TEST EQUIPMENT USED AT OPEN AREA TEST SITE:
HL 0038 HL 0091 HL 0287 HL 1424 HL 1942 HL 1984 HL 2254
HL 2259

Document ID: DEKRAD_FCC.15557 2.doc
Date of Issue: July 03
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Figure 44.1

Set up for radiated emissions measurement in 9 kHz to 30 MHz range

Absorbing material

Anechoic chamber

EUT support

i Loop antenna h
EMI receiver P equipment

Auxillary

)

Wooden table
15mL X 1mw

k.

Flush mounted turntable

Ground plane D=1.2 m

Power cord

Figure 4.4.2

Set up for radiated emissions measurement

Absorbing material Anechoic chamber

Plastic antenna mast

Antenna height
1-4m

EUT support

EMI Receiver h
equipment

Auxillary

Wooden table
15mL X ImwW

Iter

ground plane F Flush mounted turntable

D=12m

Power cord
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Figure 4.4.3

Set up for radiated emissions measurement

Hermon Laboratories Ltd.
P.0.Box 23

Binyamina 30550, Israel
Tel.+972 46288001

Fax.+972 46288277

e-mail: mail@hermonlabs.com
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4.5 Unintentional radiated emissions test according to §815.109
METHOD OF MEASUREMENT:
DATE

TEST PERFROMED AT:

ANSI| 63.4 811.6 / ANSI 63.4 812.1.4
June 18, 2003
Anechoic chamber

e-mail: mail@hermonlabs.com

AMBIENT TEMPERATURE: 23°C
RELATIVE HUMIDITY 40%
AIR PRESSURE: 1015 hPa
DISTANCE BETWEEN ANTENNA AND EUT: 3m
THE EUT WAS TESTED AS: Table-top
FREQUECNY RANGE: 30 MHz - 5 GHz
MEASUREMENT UNCERTAINTY: + 6 dB max
For test procedure and setup refer to section 4.5.
Frequency, | Detector | RBW, Ant. Ant. Ant, TT Radiated Limit, Margin, | Verdict
type type polariz. hgt, pos., | emissions,
MHz kHz m ) | dB (mvim) |dB (mv/m)| dB
65.553 QP 120 BL Vertical 1.0 356 37.65 40.0 2.35 Pass
131.080 QP 120 BL Vertical 1.0 116 41.55 43.5 1.95 Pass
196.605 QP 120 BL Horizontal 17 208 3941 435 4.09 Pass
327.680 QP 120 BL Horizontal 13 176 45.93 46.0 0.07 Pass
458.744 QP 120 BL Horizontal 12 350 37.07 46.0 8.93 Pass
2373.199 AVG 1000 DRG Vertical 1.0 24 53.20 54.0 0.80 Pass
2508.101 AVG 1000 DRG Vertical 1.0 143 46.03 54.0 7.97 Pass
The “Pass” decision was made without Hermon Labs uncertainty. For full test results refer to plots A111, A112.
Table abbreviations:
Ant. type = antenna type (BL — biconilog, DRG — double ridged guide)
Ant. pol. = antenna polarization
Ant. hgt. = antenna height
TT pos. = turntable position in degrees, (EUT front panel = 0°).
Margin = dB below (negative if above) specification limit.
LIMIT (8 15.109)
Frequency, Class B equipment @ 3 m
MHz dB(mv/m)
30-88 40.0
88-216 43.5
216 - 960 46.0
960 - 5000 54.0
TEST EQUIPMENT USED:
HL 0041 HL 0465 HL 0521 HL 0592 HL 0593 HL 0594 HL 0604
HL 1942

Document ID: DEKRAD_FCC.15557 2.doc
Date of Issue:

July 03
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Hermon Laboratories Ltd.

P.0.Box 23

Binyamina 30550, Israel
Tel.+972 46288001

Fax.+972 46288277

e-mail: mail@hermonlabs.com

4.6 Conducted emissions test according to 815.207, 15.107

METHOD OF MEASUREMENTS

DATE:

RELATIVE HUMIDITY:
AMBIENT TEMPERATURE:

AIR PRESSURE:

THE EUT WAS TESTED AS:
FREQUECNY RANGE:

RESOLUTION BANDWIDTH:
MEASUREMENT UNCERTAINTY, dB

ANSI 63.4 813.1.3
July 10, 2003

43 %

24 °C

1007 hPa
TABLE-TOP

150 kHz — 30 MHz
9 kHz

+3.8dB

The measurements were performed in transmit mode as per §15.207 (downlink and uplink) and in stand-by mode as
per §15.107. The worst test results were found in downlink transmit mode and are brought in the tables below. For all
test results refer to plots A113 — A118.

Quasi-peak detector

Frequency, Line Measured Specification Margin, Verdict Reference to
identification emissions, QP limit, Plots in

MHz dB (mv) dB (mv) dB Appendix A
0.181382 N 47.98 64.47 16.49 Pass All4
0.211607 Ph 53.96 63.21 9.25 Pass Al13
0.317032 Ph 42.09 59.81 17.72 Pass Al113
0.364522 N 37.40 58.68 21.28 Pass All4
1.277643 Ph 39.61 56.0 16.39 Pass A113
1.459698 Ph 40.55 56.0 15.45 Pass Al13
2.009608 Ph 38.24 56.0 17.76 Pass Al13
27.925790 Ph 43.14 60.0 16.86 Pass A113

Document ID: DEKRAD_FCC.15557 2.doc
Date of Issue: July 03
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Average detector

Hermon Laboratories Ltd.

P.0.Box 23

Binyamina 30550, Israel
Tel.+972 46288001

Fax.+972 46288277

e-mail: mail@hermonlabs.com

Frequency, Line Measured Specification Margin, Pass/ Reference to
identification emissions, AVRG limit, Fail Plots in
MHz dB (mv) dB (mv) dB Appendix A
0.181382 N 47.45 54.47 7.02 Pass All4
0.211607 Ph 47.87 53.21 5.34 Pass Al113
0.317032 Ph 37.60 49.81 12.21 Pass Al113
0.364522 N 37.18 48.68 11.50 Pass All4
1.277643 Ph 38.90 46.0 7.10 Pass Al113
1.459698 Ph 40.42 46.0 5.58 Pass Al113
2.009608 Ph 35.32 46.0 10.68 Pass Al113
27.925790 Ph 31.63 50.0 18.37 Pass Al113
LIMIT
Frequency, Class B equipment, dB(mV)
MHz QP AVRG
0.15-0.5 66 - 56* 56 - 46*
05-5 56
5-30 60

*The limit decreases linearly with the logarithm of frequency.

TEST PROCEDURE

The measurements were performed at mains terminals by means of LISN, connected to spectrum analyzer in the
frequency range as referred to in the table above. The unused coaxial connector of the LISN was terminated with 50 W.

The measurements were made with quasi-peak and average detectors as referred to in the tables.

The position of the EUT cables was varied to determine maximum emission level.

TEST EQUIPMENT USED:

HL 0447

HL 0787

HL 1430

HL 1502

HL 1510
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Hermon Laboratories Ltd.

H P.0.Box 23
L Binyamina 30550, Israel
Tel.4+972 46288001

Fax.+972 46288277
HERMON LABORATORIES e-mail: mail@hermonlabs.com

Appendix A Plots

Plot A1

Peak output power measurements

Mode downlink

Test method: measurement at antenna connector

Notes Input signal — maximum (-23 dBm)
LTTEN 10dE HMEER —-30.00dBm
RL —20.0dEBm 104dE/ S555.46MH=

™

Adaotabat s doslland b A L gt g
bl t

=+
E

CENTER 355.51MH= 3PAN 10.00MH=
*RET 1.0MH= VB 1.0MH= WP 50, Om=

Pout=- 30 dBm + 69.8 dB = 39.8 dBm
External attenuation 69.8 dB
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Plot A 2

Peak output power measurements

Mode downlink
Test method: measurement at antenna connector
Notes Input signal — minimum (-50 dBm)
LTTEN 10dE MEER -30.00dEm
EL —20.04Em 10dE/ 555 . 40MH=
s

EIN

FSRRTTFS FPRA ul-m.v-"‘l/ \\\"'uwa;.l.a o

CENTER 8558.51MH= SPAN 10.00MH=
*REW 1.0MH= VEW 1.0MH= SWF 50.0ms=

Pout=- 30 dBm + 69.8 dB = 39.8 dBm
External attenuation 69.8 dB
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Plot A3

Hermon Laboratories Ltd.
P.0.Box 23

Binyamina 30550, Israel
Tel.+972 46288001

Fax.+972 46288277

e-mail: mail@hermonlabs.com

Peak output power measurements

Mode

Test method:

uplink

measurement at antenna connector

Notes Input signal — maximum (-33 dBm)
@ R T
Mkr1 813.56 MHz
Ref 30 dBm Atten 0 B o -30.18 dBm
Peak h
Log
10
dB/
V1 52
53 FC
An
Center 813.5 MHz Span 10 MHz

#Res BW 1 MHz

#VBW 1 kHz

Sweep 53 ms

Display

Ful Screen »

Display Line
-26.00 dBm
n off

Limits®

Title »

FPreferences

Pout=-30.18 dBm + 60.8 dB = 30.62 dBm

External attenuation 60.8 dB
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PlotA 4

Peak output power measurements

Mode uplink
Test method: measurement at antenna connector
Notes Input signal — minimum (-60 dBm)
6D | R_T Display
Mkr1 813.51 MHz
Ref .30 dBm Atten 0 dB 30 dBm
Peak 1 Full Screen *
Log
:’?3; Display Line
-25.00 dBm
\ Jn off
/ N
\\
et .J.l\/"f// [ty 'lw'l'vm
Limitse
V1 52
53 FC
An
Title *
Center 813.5 MHz Span 10 MHz = Preferences »
#HRes BW 1 MHz VBW 3 MH:z Sweep 9 ms

Pout=-30.0 dBm + 60.8 dB = 30.8 dBm
External attenuation 60.8 dB
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Hermon Laboratories Ltd.
P.0.Box 23

Binyamina 30550, Israel
Tel.+972 46288001

Fax.+972 46288277

e-mail: mail@hermonlabs.com

PlotA S

Occupied bandwidth at the EUT input

Mode

Test method:

downlink
measurement at antenna connector

Notes Input signal — maximum (-23 dBm)
L&D R_T Display
A MEr1 19.58 kHz
Ref 30 dBm Atten 0 dB 0.07 dB
Peak Full Screen »
Log AT WWWWWWJ
:1?3; ol M\. Display Line

-25.00 dBm

$ (8]} off

—— H
-—-e.%___h_2

L\A Lirmits»

Vi sz
3 FC

Title »

Center 858.5 MHz
#Res BW 300 Hz

Span 30 kHz = Prefarances
#VBW 1 kHz Sweep 24 s

Page 21 of 150

Document ID: DEKRAD_FCC.15557_2.doc

Date of Issue: July 03



Hermon Laboratories Ltd.

H P.0.Box 23
L Binyamina 30550, Israel
Tel.4+972 46288001
Fax.+972 46288277

HERMON LABORATORIES e-mail: mail@hermonlabs.com

Plot A 6

Occupied bandwidth at the EUT output

Mode downlink
Test method: measurement at antenna connector
Notes Input signal — maximum (-23 dBm)
[’15] R T Display
A bkl 19.05 kHz
Ref -30 dBm Atten 0 dB 0.08 dB
Feak Full Screen »

Log

10 ) i i

P A AT Sl
"k.r'\l On Off

_\_h_\_fh-;-w_\_

) N/ L Limits»
5 sefl i

An
Title *
Center 858.5 MHz Span 30 kHz  Preferences
#Res BW 300 Hz #WBW 1 kHz Sweep 24 s
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HERMON LABORATORIES

Mode

Test method:

PlotA 7

Hermon Laboratories Ltd.
P.0.Box 23

Binyamina 30550, Israel
Tel.+972 46288001

Fax.+972 46288277

e-mail: mail@hermonlabs.com

Occupied bandwidth at the EUT input

downlink
measurement at antenna connector

Notes Input signal — minimum (-50 dBm)
(4 R T
A& Mkrl 1958 kHz
Ref 30 dBm Atten 0 dB 0.55 dB
Feak
Log *‘*\\W,UN‘J'\ o, ool »»,Mu,gm
10 U\/\
dB/ JM
4 i
i M
w1 s2pi o
53 FC
An
Center 858.5 MHz Span 30 kHz
#Res BW 300 Hz #WBW 1 MHz Sweep 24 s

Display
Full Scresn »
Display Line

-25.00 dBm
(8]} off

Limitse

Title »

Preferences
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6D

Hermon Laboratories Ltd.
P.0.Box 23

Binyamina 30550, Israel
Tel.+972 46288001

Fax.+972 46288277

e-mail: mail@hermonlabs.com

PlotA 8

Occupied bandwidth at the EUT output

Mode
Test method:
Notes

downlink
measurement at antenna connector
Input signal — minimum (-50 dBm)

R T

4 Mkrl 19.43 kHz Display
Ref 30 dBm Atten 0 dB -1.02 dB
Feak Full Screen »
Log \
:1?3; WNWWWWM Display Line

-25.00 dBm

"U”L Qin Off

_,_:—"_'_-'_F'-e'-.

\ Lirmitss

fi
v sz i

53 FC

Wy

Title »

Center 858.5 MHz
#Res BW 300 Hz

Span 30 kHz = Prefarances

#WBW 1 MHz Sweep 24 s
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PlotA9

Occupied bandwidth at the EUT input

Mode uplink

Test method: measurement at antenna connector

Notes Input signal — maximum (-33 dBm)
[’15] R T Display

A bkrl 1958 kHz

Ref -30 dBm Atten 0 dB -0.01 dB
Feak Full Screen »
Log N P A
10 W“‘“W“’"WV e M Display Line
dB/ h 25,00 dBm

J h | e
/f |

a [J K Lirmnits»

“ ™
1 i )

An
Title *
Center 813.5 MHz Span 30 kHz  Preferences
#Res BW 300 Hz #WBW 1 kHz Sweep 24 s
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Plot A 10

Occupied bandwidth at the EUT output

Mode uplink
Test method: measurement at antenna connector
Notes Input signal — maximum (-33 dBm)
[’15] R T Display
A Mkrl 1958 kHz
Ref 30 dBm Atten 0 dB 0.33dB
Peak Full Screen »
Log
10 o T Aty isplay L
" Display Line
B/ P, 25.00 dBrm
J Ny | e
T {
\nj LW Limits»
y J‘-"-.mw
w1 52“%r
53 FC
AA
Title »
Center 813.5 MHz Span 30 kHz  Preferences
#Res BW 300 Hz #WBW 1 kHz Sweep 24 s
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Plot A 11

Occupied bandwidth at the EUT input

Mode uplink
Test method: measurement at antenna connector
Notes Input signal — minimum (-60 dBm)
L&D R_T Display
A Mkrl 19.80 kHz
Ref 30 dBm Atten 0 dB 0.45 dB
Peak Full Screen »
Log e N .
i AR el . :
:1?3; R “‘*“‘\ Display Line
ot -25.00 dBm
Hl On Off
1
f' \ Limits»
& Il
L]
Vi s2 8 o
s3 FC""'M 1y
An
Title »
Center 813.5 MHz Span 30 kHz  Preferences ¢
#Res BW 300 Hz #VBW 1 kHz Sweep 24 s
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Plot A 12

Occupied bandwidth at the EUT output

Mode uplink

Test method: measurement at antenna connector

Notes Input signal — minimum (-60 dBm)
[’?ﬂ R T Display

A Mhkrl 19.43 kHz

Ref .30 dBm Atten 0 dB 0.658 dB
Peak Full Screen »
Log
10

dB/ AUrJ\f WWW’N L s D.izgspln%vdLBir:e

\ Limits»
ped ] AL
V1 52 W TW\]
53 FC

An

Title *

Center 813.5 MHz Span 30 kHz  Preferences
#Res BW 300 Hz #WBW 1 kHz Sweep 24 s
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Plot A 13

Emission mask test results according to FCC part 90 §90.210(b)

Mode downlink
Test method: measurement at antenna connector
Notes Input signal — maximum (-23 dBm)
LTTEN 10dE VAN 35
RL —-11.5dEm 104dE/
CCoO0.FT1I0E
T WTH.

.

WM %M"’“M.

o

CENTER 355.51Z5MH= 3PAN 100.0kH=
*RET 300H= B 3.0kH= WP Z.80sec
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Plot A 14

Emission mask test results according to FCC part 90 §90.210(g)

Mode downlink
Test method: measurement at antenna connector
Notes Input signal — maximum (-23 dBm)
LTTEN 10dE VAN 35
RL —-11.5dEm 104dE/

/ \ CCoO.EI0G
/ it

[
I
=

il N

CENTER 355.51Z5MH= 3PAN 100.0kH=
*RET 300H= B 3.0kH= WP Z.80sec
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Plot A 15

Emission mask test results according to FCC part 90 §90.691

Mode downlink
Test method: measurement at antenna connector
Notes Input signal — maximum (-23 dBm)
LTTEN 10dE VAN 35
RL —-11.5dEm 104dE/

(s M=TuIN 1=

DISPLAY LINH
-71.0 B

. s L

_'_F_'_'__'_"—F"-

\

s ]
ol MM
W b
CENTEER 5558.5125MH= IPAM 100.0kH=
*REW 300H= *EW 3.0kH= IWF Z.80sec
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Plot A 16

Emission mask test results according to FCC part 90 §90.210(b)

Mode downlink

Test method: measurement at antenna connector

Notes Input signal — minimum (-50 dBm)
LTTEN 10dE VAN 35 HMEER —-30. 67dBm
RL —-11.5dEm 104dE/ S53.512Z2MH=

CCo0. 2108

S o

F

CENTER 355.51Z5MH= 3PAN 100.0kH=
*RET 300H= B 3.0kH= WP Z.80sec
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Plot A 17

Emission mask test results according to FCC part 90 §90.210(g)

Mode downlink
Test method: measurement at antenna connector
Notes Input signal — minimum (-50 dBm)
LTTEN 10dE VAVG 36 MEER -29.00dEm
EL —-11.5dEm 10dE/ G555, 5122 MH=
/ \ CCoO0. 10

M %‘M

o

CENTER 858.51Z5MH= SPAN 100.0kH=
*REW 300H= i) 3.0kH= SWF Z.80zec
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Plot A 18

Emission mask test results according to FCC part 90 §90.691

Mode downlink

Test method: measurement at antenna connector

Notes Input signal — minimum (-50 dBm)
LTTEN 10dE VAN 36 HMEER —-29 ., 50dBm
RL —-11.5dEm 104dE/ S5558.5122HMH=

(s M=TuIN 1=

DISPLAY LINH
-71.0 B

/
X ] L
- |

CENTER 355.51Z5MH= 3PAN 100.0kH=
*RET 300H= B 3.0kH= WP Z.80sec
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Plot A 19

Emission mask test results according to FCC part 90 §90.210(b)

Mode uplink
Test method: measurement at antenna connector
Notes Input signal — maximum (-33 dBm)

ATTEN 10dE
EL -21.5dEBEm 10dE/

CCo0.F 108

o , |
™ e
T Peiftubgily
T y r'Il
CEMNTEER 813.5125MH= SP AL 100.0KkHE=
*BET 300H= BT 3.0kH= SR 2 .80=serc
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Plot A 20

Emission mask test results according to FCC part 90 §90.210(g)

Mode uplink
Test method: measurement at antenna connector
Notes Input signal — maximum (-33 dBm)

ATTEN 10dE
EL -21.5dEBEm 10dE/

/ \ CCoO.EI0G
()

DISPLAY LINH
-71.0 B

o , |
g™ e
T Peiftubgily
T y r'Il
CEMNTEER 813.5125MH= SP AL 100.0KkHE=
*BET 300H= BT 3.0kH= SR 2 .80=serc

Page 36 of 150

Document ID: DEKRAD_FCC.15557_2.doc
Date of Issue: July 03



Hermon Laboratories Ltd.

H P.0.Box 23
L Binyamina 30550, Israel
Tel.4+972 46288001
Fax.+972 46288277

HERMON LABORATORIES e-mail: mail@hermonlabs.com

Plot A 21

Emission mask test results according to FCC part 90 §90.691

Mode uplink
Test method: measurement at antenna connector
Notes Input signal — maximum (-33 dBm)

LTTEN 10dE
EL -21.5dEm 10dE/

[sfni=Tu )Ny 1=K

o , .
1. MW W‘*ﬂ"\ i
T Polibahg
T y r'Il
CENTEER 813.5125MH= SP AN 100.0kH=
*RET 300H= TR 3.0KkH= SR 2 .80sex
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Plot A 22

Emission mask test results according to FCC part 90 §90.210(b)

Mode uplink
Test method: measurement at antenna connector
Notes Input signal — minimum (-60 dBm)

ATTEN 10dE
EL -21.5dEBEm 10dE/

CCo0.F 108

WWW mwmwm%

CENTER §13.51Z25MH= 3PAN 100.0kH=
*RET 300H= B 3.0kH= WP Z.80sec
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Plot A 23

Hermon Laboratories Ltd.
P.0.Box 23

Binyamina 30550, Israel
Tel.+972 46288001
Fax.+972 46288277

e-mail: mail@hermonlabs.com

Emission mask test results according to FCC part 90 §90.210(g)

Mode
Test method:
Notes

ATTEN 10dE
EL -21.5dEBEm

uplink

measurement at antenna connector
Input signal — minimum (-60 dBm)

10dE/

CCoO.EI0G

DISPLAY LINH
-71.0 B

WW“"W%%

e

CENTER §13.51Z25MH=

*RET 300H=
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3PAN
WP
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Plot A 24

Emission mask test results according to FCC part 90 §90.691

Mode uplink
Test method: measurement at antenna connector
Notes Input signal — minimum (-60 dBm)

ATTEN 10dE

EL -21.5dEBEm 10dE/
(s M=TuIN 1=
DISPLAY LINH
-71.0 B

o[

CENTER §13.51Z25MH= 3PAN 100.0kH=
*RET 300H= B 3.0kH= WP Z.80sec
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Plot A 25

Conducted spurious emission measurements in 9 kHz — 150 kHz

Mode downlink
Test method: measurement at antenna connector
Notes Input signal — maximum (-23 dBm)

External attenuation 51 dB

ATTEN 10dE MER —-588.33dEm
EL —-50.0dEm 10d4E/ 9.0kHz

START 9.0kH=z ATOF 150.0kH=
REW 1.0kH= WVET 3.0kH= SR 3 a0ms
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Plot A 26

Conducted spurious emission measurements in 150 kHz — 1 MHz

Mode downlink
Test method: measurement at antenna connector
Notes Input signal — maximum (-23 dBm)

External attenuation 51 dB

LTTEN 10dE MEER -86.533dEm
EL —-50.04Em 10dE/ 150.0kH=
DISPLAY LIIE
—-64.0 el =344]
D
|
et A M S o TR AT P T e e
START 150.0kH= SITOP 1.0000MH=
*REW 10kH= VE I0kH= IWE 50, Om=
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Plot A 27

Conducted spurious emission measurements in 1 MHz — 30 MHz

Mode downlink
Test method: measurement at antenna connector
Notes Input signal — maximum (-23 dBm)

External attenuation 51 dB

ATTEN 10dE MEER -4 . 50cdBm
EL -50.0dEm 10dE/ 1.10MH=
DISPLAY LTIINH
D -64.0 B

3TART 1.00MH= 3TOF 30.00MH=
*RET 30kH= VB 100kH= WP g1.0m=
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Plot A 28

Conducted spurious emission measurements in 30 MHz — 800 MHz

Mode downlink
Test method: measurement at antenna connector
Notes Input signal — maximum (-23 dBm)

External attenuation 51 dB

LTTEN 10dE HER —-35.00dEm
RL -50.0dEm 10dEB/ 354.ZHMH=
DISPLAY LIMH
—-64.0 B
I
WWwMWWWWWM
START 30.0MH= 3TOP g00.0MH=
*REW 30kH= WEW 100kH= IWE 2.20=ec
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Plot A 29

Conducted spurious emission measurements in 800 MHz — 851 MHz

Mode downlink
Test method: measurement at antenna connector
Notes Input signal — maximum (-23 dBm)

External attenuation 51 dB

LTTEN 10dE MER  —75.00dEm
FL -50.0dEBm 10dE/ 551.00MH=
DISPLAY LINH

-64 .10 dlBtn

D

YU ARSI SO NORIYR S YO | PFTSETFAOTR QNRPRUN TP X1 PORPPOTY O e o § ST
STLRT g00.00MH= STOP 851.00MHz
*OEW 30kH= VEW  100kH= =4y 1E0ms
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Plot A 30

Conducted spurious emission measurements in 851.0875 MHz — 851.500 MHz

Mode downlink
Test method: measurement at antenna connector
Notes Input signal — maximum (-23 dBm)

External attenuation 51 dB

ATTEN 10dE MEER =75, 00dEBm
EL -50.0dEm 10dE/ g51.05875MH=

D
MWW”WWWWW##WWWW

3TART g51.05875MH= 3TOF g51.5000MH=
*RET 10kH= VB 30kH= WP 50, Om=
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Plot A 31

Conducted spurious emission measurements in 848.00 MHz — 869.00 MHz

Mode downlink
Test method: measurement at antenna connector
Notes Input signal — maximum (-23 dBm)

External attenuation 51 dB

ATTEHN 10dE MER  -14.17dEm
RL -10.0dEm 10dE/ 651.05MHz
|
D
qwl D e T e L s S vy
START  545.00MHz STOP  B69.00MHz
*REW  30kHz VEW  100kHz SUP  559.0ms
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Plot A 32

Conducted spurious emission measurements in 865.500 MHz — 865.9375 MHz

Mode downlink
Test method: measurement at antenna connector
Notes Input signal — maximum (-23 dBm)

External attenuation 51 dB

ATTEN  10dE MER ~ -73.17dBm
RL  -50.0cEBm 10dE/ S65.9375MHz

DISPLAY L IR

-64.0  dBm i

D W_,;
ﬁwwmlq Reium v d el o WWMM

3TART g65.5000MH= 3TOF g65.9375MHz
*RET 10kH= WEIT 30kH= 3P 50, Oms
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Plot A 33

Conducted spurious emission measurements in 866.0375 MHz — 866.500 MHz

Mode downlink
Test method: measurement at antenna connector
Notes Input signal — maximum (-23 dBm)

External attenuation 51 dB

ALTTEN 10dE MEER —-74,33dEBm
EL —-50.0dEBm 10dE/ S66.0375MH=
DISPLAY LIMNH
4.0 dEm
D om

WWMWW_..*MAH i N
iad et o e e

3TART ga6.0375MHz 3TOF ga6.5000MH=
*RET 10kH= VB 30kH= WP 50, Om=
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Plot A 34

Conducted spurious emission measurements in 866.5 MHz — 1000 MHz

Mode

Test method:

Notes

External attenuation

ATTEN 10dE
EL -50.0dEm 10

downlink

measurement at antenna connector
Input signal — maximum (-23 dBm)
51 dB

MEER —-33.17dBm
dE/ ga6. 5MH=

DISPLAY LTIINH
-64.0 B

T | ERE AN RN VTV REAPET RN TR IR O NI RO 119 BYCRI (PR

3TART ga6.5MH=
*RET 30kH= VB
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Plot A 35

Conducted spurious emission measurements in 1000 MHz — 5000 MHz

Mode downlink
Test method: measurement at antenna connector
Notes Input signal — maximum (-23 dBm)

External attenuation 53.9 dB

*ATTEN OdE MEER =77 . 50dBm
EL -50.0dEm 10dE/ 2.733GHe
DISPLAY LTIINH

—-G66.9 cifErn
1 ot SR - Y ._th-I-'iM *MWWW

3TART 1.000GH= 3TOF 5.000GH=
*RET 1.0MH= VB 3.0MH= WP g0, Om=
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Plot A 36

Conducted spurious emission measurements in 5000 MHz — 9000 MHz

Mode downlink
Test method: measurement at antenna connector
Notes Input signal — maximum (-23 dBm)

External attenuation 57.7 dB

*ATTEN OdE HER -78.50dEm

RL -50.0dEm 10dE/ T.507GHE

DISPLLY L IME
o —-70.¥ b . |i-M..I 1
IR FSENE. Lol e WP T e o

S -.LWMWM

START 5.000GH= 3TOP 9.0005H=
*REW 300kH= WEW 1.0MH= IWE 120ms
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Plot A 37

Conducted spurious emission measurements in 9 kHz — 150 kHz

Mode downlink
Test method: measurement at antenna connector
Notes Input signal — minimum (-50 dBm)

External attenuation 51 dB

LTTEN 10dE MER —-59.83dEm
EL -50.0dEm 10dE/ 9.0kH=

3TART 9.0kH=z ATOF 150.0kH=
REW 1.0kH= VEW 3.0kH= SWF 3 a0ms
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Plot A 38

Conducted spurious emission measurements in 150 kHz — 1 MHz

Mode downlink
Test method: measurement at antenna connector
Notes Input signal — minimum (-50 dBm)

External attenuation 51 dB

ATTEN 10dE MEER —-37. 67dBm
EL -50.0dEm 10dE/ 295.9kH=

st

.I.'\lJ.i. ] #,Wu ) P PRI | ) i
Wi o b Lo L] o7 Pt e R et e Y WW'I'UVV'W RO PR ER,

3TART 150.0kH= 3TOF 1.0000MH=
*RET 10kH= VB 30kH= WP 50, Om=
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Plot A 39

Conducted spurious emission measurements in 1 MHz — 30 MHz

Mode downlink
Test method: measurement at antenna connector
Notes Input signal — minimum (-50 dBm)

External attenuation 51 dB

ATTEN 10dE MER -85, 67dEm
EL -50.0dEm 10dEB/ Z2.11MH=
DISPLAY LINH
-&4.0 cllErn
D
%WW N P L APk st bttt b i)
STALRT 1.00MH= STOF 30.00MH=
*REW 30kH= VEW 100kH= WP 21.0m=
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Plot A 40

Conducted spurious emission measurements in 30 MHz — 800 MHz

Mode

Test method:

downlink
measurement at antenna connector

Notes Input signal — minimum (-50 dBm)
External attenuation 51 dB
LTTEN 10dE MEER -84 .53dEm
EL —-50.04Em 10dE/ 6l . 6MH=
DISPLAY LIIE
—-64.0 m
D
MMWWWMW%WW%WMW
START 30.0MH= SITOP S00.0MH=
*REW I0kH= VE 100kH= IWE Z.20=zec
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Plot A 41

Conducted spurious emission measurements in 800 MHz - 851 MHz

Mode downlink
Test method: measurement at antenna connector
Notes Input signal — minimum (-50 dBm)

External attenuation 51 dB

ATTEN  10dB MER  -74.53dBm
RL  -50.0cBm 10dB/ 551 .00MHz

DISPLAY LINE

-64.0  dbw A

ATART S00.00MH= ATOF 551.00MH=
*REW 3J0kH=z WETT 100kH= 3P 150ms=
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Plot A 42

Conducted spurious emission measurements in 851.0875 MHz — 851.500 MHz

Mode downlink
Test method: measurement at antenna connector
Notes Input signal — minimum (-50 dBm)

External attenuation 51 dB

LTTEN 10dE MER =72 .83dEm
EL -50.0dEm 10dE/ g31.0575MHz

D %WWMMW#WW TR ST e Y

3TART 551.0575MH= ATOF 551.5000MH=
*REW 10kH= VEW 30kH= SWF 50.0ms=
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Plot A 43

Conducted spurious emission measurements in 848 MHz — 869 MHz

Mode downlink
Test method: measurement at antenna connector
Notes Input signal — minimum (-50 dBm)
External attenuation 51 dB
LTTEN 10dE HMEER -13.17dBm
RL —10.0dEm 104dE/ S51.05MH=
/
DISPLAT] LINE
—6d.0 Bt
D
|
) P PSP YRV AFTPCPYTH MYUOTINY IR FETHI e .
LT e
CENTEER o53.50MH= SPAN 21.00MH=
*EEW J0kH= WEW 100kH= IF 59, 0ms
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Plot A 44

Conducted spurious emission measurements in 865.500 MHz — 865.9375 MHz

Mode downlink
Test method: measurement at antenna connector
Notes Input signal — minimum (-50 dBm)

External attenuation 51 dB

ATTEN 10dE MEER —-659.53dEBm
EL  -50.0dEBm 104dEB/ g65.9375MH=
DISFLAY LINE

—64.0[
O L O 2 VY EORE BTN SPRITE RPTIC I S S

3TART g65.5000MH= 3TOF g65.9375MHz
*RET 10kH= WEIT 30kH= 3P 50, Oms
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Plot A 45

Conducted spurious emission measurements in 866.0375 MHz — 866.500 MHz

Mode

Test method:

Notes

External attenuation

ATTEN 10dE
EL -50.0dEm 10

downlink

measurement at antenna connector
Input signal — minimum (-50 dBm)
51 dB

MEER =70.33dBm
dE/ ga6.0375MHz

PLALY LINH
— lhwru.'ﬂ?.{‘]; ol e Al
b

I Y ™ LR ek, ol i

Y P TP NP1 R PUVY R R I TR
'L LAl FiRad 4 H oy Ty PR e "'“'W"i

3TART ga6.0375MHz
*RET 10kH= VB
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3TOF ga6.5000MH=
30kH= WP 50, Om=

Page 61 of 150



Hermon Laboratories Ltd.

H P.0.Box 23
L Binyamina 30550, Israel
Tel.4+972 46288001

Fax.+972 46288277
HERMON LABORATORIES e-mail: mail@hermonlabs.com

Plot A 46

Conducted spurious emission measurements in 866.5 MHz — 1000 MHz

Mode downlink
Test method: measurement at antenna connector
Notes Input signal — minimum (-50 dBm)

External attenuation 51 dB

ATTEN 10dE MEER =75, 00dEBm
EL -50.0dEm 10dE/ ga6. 5MH=
DISPLAY LTIINH

D | —62.0 clErn
MWMMWM el T e e T Ty ot

3TART ga6.5MH= 3TOF 1.0000GH=z
*RET 30kH= VB 100kH= WP 380ms
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Plot A 47

Conducted spurious emission measurements in 1000 MHz — 5000 MHz

Mode downlink
Test method: measurement at antenna connector
Notes Input signal — minimum (-50 dBm)

External attenuation 53.9 dB

*ATTEM OdE HMER =77 .50dEm
EL —50.04Em 10dE/ 3.980GH=
DISPLAY LTIINH
o —G66.% !Id[Bﬂqu“ PIREPTTA LY, (T pabbactn e B 'i.-‘, A m—
START 1.000GH= ITOFR S5.000GH=
*REW 1.0MH= B 3 .0MH= IWP S0, Om=
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Plot A 48

Conducted spurious emission measurements in 5000 MHz — 9000 MHz

Mode downlink
Test method: measurement at antenna connector
Notes Input signal — minimum (-50 dBm)
External attenuation 57.7 dB
*LTTEM 0dE MEE  -75.00dBm
RL —=50.0dEm 104dE/ S.540GH=
DISELAT LIINE
pL=7a-? clBrn R T et
Y TN X TE TR Y 5o b=
MWMM
START 5.000GH= SITOP 9,000GH=
*EEW J00kH= WEW 1.0MH= IF 12 0mm=
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Plot A 49

Conducted spurious emission measurements in 9 kHz — 150 kHz

Mode uplink
Test method: measurement at antenna connector
Notes Input signal — maximum (-33 dBm)

External attenuation 51 dB

ATTEN 10dE MEER -390, 33dBm
EL -50.0dEm 10dE/ 9.0kH=

MW‘*W MMWWML Mabitgho
i \"1 AT

3TART 9.0kH=z 3TOF 150.0kH=
*RET 1.0kH= VB 3.0kH= WP Ja0ms
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Plot A 50

Conducted spurious emission measurements in 150 kHz — 30 MHz

Mode uplink
Test method: measurement at antenna connector
Notes Input signal — maximum (-33 dBm)

External attenuation 51 dB

*ATTEN OdE MEER —100. 0dBm
EL -50.0dEm 10dE/ 23 .53MH=

3TART 150kH= 3TOF 30.00MH=
*RET 10kH= VB 30kH= WP T50ms
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Plot A 51

Conducted spurious emission measurements in 30 MHz — 800 MHz

Mode uplink
Test method: measurement at antenna connector
Notes Input signal — maximum (-33 dBm)

External attenuation 51 dB

*ATTEN OdE MEER  -94,50dEm
RL -50.0dEm 10dE/ 215, 7HHz

DISELAT LINH

—54 .0 dEm

D

AR PP U0 VSR TP IRVVRTNYH PR Sy SRR RN S
START 50.0MHz STOP  §00.0MHz

*REW  S0kHz VEW  100kH=z SWP  2.Z0sec
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Plot A 52

Conducted spurious emission measurements in 800 MHz — 805.925 MHz

Mode uplink
Test method: measurement at antenna connector
Notes Input signal — maximum (-33 dBm)
External attenuation 51 dB
*ATTEMN 0dEe MEER -87.67dEBm
EL —-50.04Em 10dES S05.925MH=
DISPLAY LINH
—-&4.0 dEm
D
e 0 e R e e T e e i Lo "'Il
3TART SO0.000MH= ITop S05.925MH=
*REW 10kH= VEW J0kKH= WP 150m=
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Plot A 53

Conducted spurious emission measurements at 806.0250 MHz (unmodulated signal)

Mode uplink
Test method: measurement at antenna connector
Notes Input signal — maximum (-33 dBm)

External attenuation 51 dB

*ATTEN 0dE S MER —-45.00dE
EL -20.0dEm 10dE/ —-66.0kHz

T
. [
A

IWUAPTAY ATV,

CENTER g06.0250MH= SPAN Z00.0kH=
REW 3.0kH= VEW 10kH= SWF 67 . 0ms
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Plot A 54

Conducted spurious emission measurements at 806.0250 MHz (modulated signal)

Mode uplink
Test method: measurement at antenna connector
Notes Input signal — maximum (-33 dBm)

External attenuation 51 dB

*ATTEN 0dE S MER 49.17dE
EL -20.0dEm 10dE/ 47.7kHz

=
I

%Wa}-,

rHvLM[.'W
CENTER S06.0250MH= SPAN Z00.0kH=
REW 3.0kH= VEW 10kH= WP 67, Oms
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Plot A 55

Conducted spurious emission measurements in 806.0875 MHz — 806.500 MHz

Mode uplink
Test method: measurement at antenna connector
Notes Input signal — maximum (-33 dBm)

External attenuation 51 dB

*ATTEN 0dE MER =71.67dEm
EL -50.0dEm 10dE/ g06.0552 MHe

ISFLAY LTINME
4.0 cliBm
Ky

3TART S06.05375MH= ATOF g06.5000MH=
*REW 10kH= VEW 30kH= SWF 50.0ms=
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Plot A 56

Conducted spurious emission measurements in 803.0 MHz — 824.0 MHz

Mode uplink
Test method: measurement at antenna connector
Notes Input signal — maximum (-33 dBm)
External attenuation 51 dB
*ATTEMN OdE HMEER —-24.,33dBm
RL —20.0dEBm 104dE/ S06.05MH=
DISPLAT] LINE
—6d.0 Bt
D
FAT N T L T AL
W‘-{“ LR ) M S B Tl Rk i L B L) o o Bl e T ]
START SO03.00MH= SITOP SZ4.00MH=
*EEW J0kH= WEW 100kH= IF 59, 0ms
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Plot A 57

Conducted spurious emission measurements in 820.500 MHz — 820.9375 MHz

Mode uplink
Test method: measurement at antenna connector
Notes Input signal — maximum (-33 dBm)

External attenuation 51 dB

*ATTEMN OdE HMEER -31.17dBm
RL —=50.0dEm 104dE/ SZ20.9346MH=
DISPLAY LINE
—6d.0 Bt
D
m . MWW
WWWMWMWJ’V
START SZ0.5000MH= SITOP SZ0.9375MH=
*EEW 10kH= WEW J0kH= IF 50. 0ms
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Plot A 58

Conducted spurious emission measurements in 821.0375 MHz — 821.500 MHz

Mode uplink
Test method: measurement at antenna connector
Notes Input signal — maximum (-33 dBm)

External attenuation 51 dB

*ATTEN OdE MEER —-73.83dBm
EL -50.0dEm 10dE/ gZ1.0375MH=
DISPLAY LTIINH
4.0 B

3TART g21.0375MH= 3TOF g2Z1.5000MH=
*RET 10kH= VB 30kH= WP 50, Om=
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Plot A 59

Conducted spurious emission measurements in 821.0375 MHz — 821.500 MHz MHz

Mode uplink
Test method: measurement at antenna connector
Notes Input signal — maximum (-33 dBm)
External attenuation 51 dB
*ATTEMN OdE HMEER -35. 17dBm
RL —=50.0dEm 104dE/ S521.3659MH=
DISPLAY LINE
D 4.0 j1i]
"*W\h
- r’ﬁ'\
START SZ21.0375MH= SITOP SZ21.5000MH=
*EEW 10kH= WEW J0kH= IF 50. 0ms
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Plot A 60

Conducted spurious emission measurements in 821.5 MHz — 1000 MHz

Mode uplink
Test method: measurement at antenna connector
Notes Input signal — maximum (-33 dBm)

External attenuation 51 dB

LTTEN 10dE MER  -77.00dBm
REL -50.0dEm 10dEB/ 526.9MHz

DISPLLY LINE
5 464.0 A

\JL- shuaustyrrsdmpthni et dptaitoP v s b b g i A Bt fhe g ebidog
STLRT §21.5MHz STOF  1.0000GHZ
*REW  30kHz VEW  100kHz SWF  500ms
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Plot A 61

Conducted spurious emission measurements in 1000 MHz — 9000 MHz

Mode uplink
Test method: measurement at antenna connector
Notes Input signal — maximum (-33 dBm)

External attenuation 57.7 dB

*ATTEMN OdE HMEER =77 .50dBm

RL —=50.0dEm 104dE/ 7.560GH=

DISPLLY LINK
p =707 cllEr i3
M T T T

WWWWWM

START 1.000GH= SITOP 9,000GH=
*EEW J00kH= WEW 1.0MH= IF 230ms
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Plot A 62

Conducted spurious emission measurements in 9 kHz — 150 kHz

Mode uplink
Test method: measurement at antenna connector
Notes Input signal — minimum (-60 dBm)

External attenuation 51 dB

LTTEN 10dE MER -90. 50dEm
EL -50.0dEm 10dE/ 9.0kH=

wmwm%w&wm ILEALER .hi:.‘..‘;.l_...u

3TART 9.0kH=z ATOF 150.0kH=
*REW 1.0kH= VEW 3.0kH= SWF 3 a0ms
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Plot A 63

Conducted spurious emission measurements in 150 kHz — 1 MHz

Mode uplink
Test method: measurement at antenna connector
Notes Input signal — minimum (-60 dBm)

External attenuation 51 dB

LTTEN 104dE HEER -85 .17dEBm
EL —-50.0dEm 10dE/ 385.0kH=
b
A Lo . |
I s v o T L L SN e W S O T T LT
3TART 150.0kH= 3TOP 1.0000MH=
*REW 10kH= WEW 30kH= IWF 50. Oms
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Plot A 64

Conducted spurious emission measurements in 1 MHz — 30 MHz

Mode uplink
Test method: measurement at antenna connector
Notes Input signal — minimum (-60 dBm)

External attenuation 51 dB

LTTEN 10dE MER —-54.83dEm
EL -50.0dEm 10dE/ 1.15HMH=

DISFLAY LTINME

—-6d.0 cliBm

Mwwwﬁmmmmw VVRTIRIN PRI AP T) SRR A 21

3TART 1.00MH= ATOF 30.00MH=
*REW 30kH= VEW 100kH= SWF g1.0ms
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Plot A 65

Conducted spurious emission measurements in 30 MHz — 800 MHz

Mode uplink
Test method: measurement at antenna connector
Notes Input signal — minimum (-60 dBm)

External attenuation 51 dB

ALTTEN 10dE MEER —-54.83dEm
EL —-50.0dEBm 10dE/ 779.5MH=
DISPLAY LIMNH
—-64.0 dEm
D
ITRPE PRT S e v SR IR TTo. FEXIERUI, [EPTENERS Ry S LT LR R S Wmﬂrﬁ:\r\]
START 30.0MH= SITOP 800.0MH=
*EEW 30kH= WEW 100kH= SIWFE Z.20=serc
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Plot A 66

Conducted spurious emission measurements in 800 MHz — 805.925 MHz

Mode uplink
Test method: measurement at antenna connector
Notes Input signal — minimum (-60 dBm)

External attenuation 51 dB

LTTEN 10dE HMEER —-32 .17dEBm
EL —50.0dEBm 10dE/ S05.925MH=
DIZPLATY LINH
—-64d.0 dEm
D
o
TSN T [TECTUPRN FPRF R W NP AT SSPREN  T A ST (PR i O el T
START S00.000MH= SITOP S05.925MH=
*EEW 10kH= WE 30kH= SWP 150ms=
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Plot A 67

Conducted spurious emission measurements at 806.025 MHz (unmodulated signal)

Mode uplink
Test method: measurement at antenna connector
Notes Input signal — minimum (-60 dBm)
External attenuation 51 dB

*ATTEM odEe ~HMER —-49,00dE

EL —20.04Em 10dE/ -65.3kH=
Nh
i [

i
Y

]

A
alie. VLR

o/

CENTER g06.0250MH=

*REW 3.0kH=
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Plot A 68

Conducted spurious emission measurements at 806.025 MHz (modulated signal)

Mode uplink
Test method: measurement at antenna connector
Notes Input signal — minimum (-60 dBm)

External attenuation 51 dB

*ATTEN 0dE S MER 51.16dE
EL -20.0dEm 10dE/ 46.3kHz

W

all
W

CENTER g06.0250MH= SPAN Z00.0kH=
*REW 3.0kH= VEW 10kH= SWF 67 . 0ms
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Plot A 69

Conducted spurious emission measurements in 806.0875 MHz — 806.500 MHz

Mode uplink
Test method: measurement at antenna connector
Notes Input signal — minimum (-60 dBm)

External attenuation 51 dB

*ATTEN OdE MEER =71.67dBm
EL -50.0dEm 10dE/ g06.0532ZMHz

MER
5 .Sz MHE
-7 B
M.a

%
{
f
?
?
|
§

3TART g06.05875MH= 3TOF g06.5000MH=
*RET 10kH= VB 30kH= WP 50, Om=
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Plot A 70

Conducted spurious emission measurements in 803.0 MHz — 824.0 MHz

Mode uplink
Test method: measurement at antenna connector
Notes Input signal — minimum (-60 dBm)

External attenuation 51 dB

T LTTEMN OdB NEER —22 . 50dEm
EL —20.0dE 1048/ S06.05MH=
1
DISPLALY LIME
—-64.0 B
I
1
Sl b et sl W
ot L ke i T S R LR R B [ L R i e
START 803 .00MH= STOP 824.00MH=
“EEW J30kH= WEW 100kH= SR 59, 0m=s
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Plot A 71

Conducted spurious emission measurements

Mode uplink
Test method: measurement at antenna connector
Notes Input signal — minimum (-60 dBm)

External attenuation 51 dB

*ATTEN  OdE MER  -77.50dBm
RL -20.0dBm 10dE/ 511.5758MHz
DISPLAT LINR
-64.0 clbm
D
Wﬂpllﬁiﬁfmm
e A st B CL SV PR

CENTER 511.5553MH= SPAN 500.0kH=
*REW 30kH= VEW 100kH= SWF 50.0ms=
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Plot A 72

Conducted spurious emission measurements in 820.500 MHz — 820.9375 MHz

Mode uplink
Test method: measurement at antenna connector
Notes Input signal — minimum (-60 dBm)

External attenuation 51 dB

LTTEN 10dE VAV 100 HER -75.50dEm
EL —=50.04Em 10dEB/ §20.95365MH=
DISPLAY LIME
—64.0  dpm of
I
. " ..m'J/‘\h.* AT R PR .MW"'MM
Tan LR o Frpaip ol Ol Ll L b L T
START 320.5000MH= STOP 820.9375MH=
*REW 10kH= WEW 30kH= =003 50.0ms
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Plot A 73

Conducted spurious emission measurements in 821.0375 MHz — 821.500 MHz

Mode uplink
Test method: measurement at antenna connector
Notes Input signal — minimum (-60 dBm)

External attenuation 51 dB

LTTEN 10dE VAV 100 MER -76.67dEm
EL -50.0dEm 10dE/ g21.0395MH:

DISPLAY LINE
h-F%.0  dfm

I T ¥ Lht 4
L ool Rk - rwwhwmmw R s e

3TART 521.0375MH= ATOF g21.5000MH=
*REW 10kH= VEW 30kH= SWF 50.0ms=
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Plot A74

Conducted spurious emission measurements in 821.0375 MHz — 821.500 MHz

Mode uplink
Test method: measurement at antenna connector
Notes Input signal — minimum (-60 dBm)

External attenuation 51 dB

LTTEN 10dE VAV 100 HER -85 . 50dEm
RL -50.0dEm 10dEB/ g21.2749MH=
DISPLAY LIMH

L —64.0 b

o o
£
%M‘-n [ \
Puboalbo, dp e ey W J I N
L L gl el rr\rmmm et

START 821.0375MH= 3TOP 821.5000MH=

*REW 10kH= WEW 30kH= IWE 50. Oms=
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Plot A 75

Conducted spurious emission measurements in 821.5 MHz — 1 GHz

Mode uplink
Test method: measurement at antenna connector
Notes Input signal — minimum (-60 dBm)

External attenuation 51 dB

LTTEN 10dE MER =72 .83dEm
EL -50.0dEm 10dE/ d26.6MHz

ISFLAY LTINME

ad.0 cliBm

D
MWMWMWWWWW

3TART 521.5MH= ATOF 1.0000GH=
*REW 30kH= VEW 100kH= SWF S500ms
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Plot A 76

Conducted spurious emission measurements

Mode uplink
Test method: measurement at antenna connector
Notes Input signal — minimum (-60 dBm)

External attenuation 51 dB

ATTEN  10dE MER  -72.00dEm
EL  -50.0dEm 10dEB/ 526.5515MHz
DISELAT LN
I ﬁwf#“JMﬂrdLﬁh‘*uﬂm
[ e, ]

T T il [l
i

CENTER 526.5455MHz SPAN  200.0kHz
*REW  30kHz VEW  100kHz SWP 50, Oms
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Plot A 77

Conducted spurious emission measurements in 1 GHz — 5 GHz

Mode uplink
Test method: measurement at antenna connector
Notes Input signal — minimum (-60 dBm)

External attenuation 53.9 dB

*ATTEM OdE HMER =77 .353dEm
EL —50.04Em 10dE/ Z2.5860GHz
DISPLAY LTIINH
—-66.9 cfEtn
o ey 1J. ot .MM it ral - L e - -
A
START 1.000GH= ITOFR S5.000GH=
*REW 1.0MH= B 3 .0MH= IWP S0, Om=
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Plot A 78

Conducted spurious emission measurements in 5 GHz — 9 GHz

Mode uplink
Test method: measurement at antenna connector
Notes Input signal — minimum (-60 dBm)

External attenuation 57.7 dB

* A TTEN OdE MER  -77.83dBm
BEL -50.0dEBm 10dE/ g.400GHE

DISPLLY LINE

-70.F clErn - an
’ MWW" TR T
e TR Y ST (LS
L

START 5.000GHE STOP 9. 000GHs
*RET 300kH= VEW  1.0MHz SWE  120ms
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Radiated spurious emission measurements in the anechoic chamber from 9 kHz to 150 kHz,
in downlink mode @ maximum input signal (—23 dBm)

(@3] 11:84:18 JUL 13, PAA3

LOG
1R

REF 82.2 dBuplsm

PEAK

PEAK OF AUG
MKR 3.8 kH:
E4. 898 dBplsm

dB~

ATH
1B dE

UA 5B

WMW”WWMMW i,

sC FL
ACORR

ETRRT 9.8 kH:
FL #1F EW ZHB H:
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Radiated spurious emission measurements in the anechoic chamber from 150 kHz to 30 MHz,
in downlink mode @ maximum input signal (-23 dBm)

(@3] 11:18:13 JUL 13 £4E3

ACTY DET: PERAK
MEAS DET: PEAK OF AUG
MER 1EA kHz
56.29 dBplsm
LOG REF 82.2 dEplim
1A
dB~
ATH
10 dB
jt"("ﬁ’ Aﬁm
Feind i
VA SE W"‘”ﬂ-x--ﬂ
a & ;
Tt e b

START 158 kHz
FL #1F BN 9.8 kHz
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Plot A 81

Radiated spurious emission measurements in the anechoic chamber from 30 MHz to 1 GHz,
in downlink mode @ maximum input signal (-23 dBm)

[G] 18:38:17 JUL 13 £4E3

ACTW DET: PEAK
MEAS DET: PEAK QP AUG
MEF BGS.5 HHz
77 B dBplim

LOG REF B2.2 dEplsm
1A
dBs
ATH
i1 dEB

VR 5B J b e

O N A T WE "o

ACORR

START dB.B HHz STOP {.AAPAA GHz
FL t1F EW 120 kH:r AUG EBW AR kHz EMP 9B mzec
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Plot A 82

Radiated spurious emission measurements in the anechoic chamber,
in downlink mode @ maximum input signal (—23 dBm)

(@3] 18:22:44 JUL 13, 2A03

ACTW DET: PEAK
MEAS DET: PEAK OF AUG
MER BS51.8125 MH:z
75,568 dBplsm

LOC REF 9@.0 dBulsm
1R

dB~
ATH

iB dE f\ A\

\/
Up 5B

4
10 I I I N,

WWW?M o v WHTJ
CEMTER BS1.A25A HH: SPAM ZAA.A lkHz
R #1F BH 3.8 kH: AUG BW 18 kHz SHP 1BB msec
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Plot A 83

Radiated spurious emission measurements in the anechoic chamber,
in downlink mode @ maximum input signal (-23 dBm)

[G] 18:24:84 JUL 13 £4E3

ACTW DET: PEAK
MEAS DET: PEAK QP AUG
MKR 851 .85 HH:
BL.B2 dBplsm

LOG REF 98.@ dEuplsm
1A
dBs

ATH
1B dB

I |
| |
I} i

A S ij LWMWMWMJ LW

aC FL
ACORR
START JUY9.PBE MH: ETOP HET. AR MH:
FL t1F EW 120 kH:r AUG EBW AR kHz EWF cA.B mzec
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Plot A 84

Radiated spurious emission measurements in the anechoic chamber from 1 GHz to 5 GHz,

in downlink mode @ maximum input signal (—23 dBm)

[@@] 11:53:41 JuL 13 A3

ACTW DET: PEAK
MEAS DET: PEAK OF AUG
MEE 5. BBA (Hz
E2.BE dBplsm

LOG REF BE.@ dEuplsm FREAMP 0N
1A
dBs

ATH
1B dB

UA 5B

aC FL
ACORR

ETART 1.HBB GOH:z ETOF 5. AR GH:z
FL t1F EW 1. B MHr AUG BW 3 MHz EWF BA.B mzec
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Plot A 85

Radiated spurious emission measurements at the OATS from 5 GHz to 8 GHz,
in downlink mode @ maximum input signal (-23 dBm)

ATTEN 10dE MEER 50.37dEUV/m
RL 82 .EdBpV/m 10dE/ 7.655GHE
JIEEEREEEE FERE R

A
w
3TART 5.000GH= 3TOF g.000GH=
*RET 1.0MH= VB 3.0MH= WP a0, Om=
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Plot A 86
Radiated spurious emission measurements at the OATS from 8 GHz to 9 GHz,

in downlink mode @ maximum input signal (-23 dBm)

LTTEN 10dE MER 53 .03dEuV/m
REL  82.Z2dBuV/m 10dE/ g.903GHe

JIEEERE=EE YA R

A
1)
3TART 5.0005Hz ATOF 9.000GHz
*REW 1.0MH= VEW 3.0MH= SWF 50.0ms=
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Radiated spurious emission measurements in the anechoic chamber from 9 kHz to 150 kHz,
in downlink mode @ minimum input signal (-50 dBm)

@@HEE:EE JUL 13 £AA3
ACTW DET: PERAK
MEAS OET: PEAK BF ALG
MR 3.4 kHz
Ei1.25 dBpl/m
LOG REF 82.2 dBpbim
1A
dB~
ATH
10 dB
meﬂmlﬁlmh | P " }
W"““W'meﬁWw%MxﬁﬁﬁvLJ
VA 5B
SCFC
ACORR

ETRRT 9.8 kH:
FL #1F EW ZHB H:
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Plot A 88

Radiated spurious emission measurements in the anechoic chamber from 150 kHz to 30 MHz,
in downlink mode @ minimum input signal (-50 dBm)

[@@] 11:17:43 JUL 13, 2083

LOG REF &82.2 dBulsm
i

ACTY DET: PEAK

MEAS DOET: PEAK @GP AUG
MER 1BR kHz
5744 dBpls/m

dB~

ATH
1B dE

wh,

UA 5B

sC FL

i |, i

ACORR

“’\M.w-’r""

ETRRT 158 kH:
FL #1F EW 9.8 kH:z
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Radiated spurious emission measurements in the anechoic chamber from 30 MHz to 1 GHz,
in downlink mode @ minimum input signal (-50 dBm)

[@3) B9:49:59 JUL 13 £A@3
ACTY DET: PEAK
MEAS DET: PEAK GF AWE
MKE BES.5 HHz
BY. B Bl
LOG REF 82.2 dEBplsm
i@
dBs
ATH
I8 db B
o
UA 5B v mﬁw4#w~m““””w
0L DA e
thﬂﬂ*“ﬂdh“””

START dB.B HHz
FL t1F EW 120 kH:r
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Radiated spurious emission measurements in the anechoic chamber,
in downlink mode @ minimum input signal (-50 dBm)

(@3] B3:58:86 JUL 13, PAA3
ACTU DET: PEAK
MEAS DET: PEAK OP AUG
MKR 8BS, 06 HHz
BY.73 dBulin

LOG REF 98.@ dBulsm

1R
dBs i i

oo ||
|

|

|
|
I se“““W*WJ 0 S S Y SN S O S

sC FL
ACORR
STRRT 349.RA MH: STOP HE3. AR MH:z
FL #1F EW 120 kH:z AYG EW AR kHz WP 8. B msec
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Radiated spurious emission measurements in the anechoic chamber,
in downlink mode @ minimum input signal (-50 dBm)

(@3] 10:83:38 JUL 13 2403

LOG REF 9.0 dBulsm
1R

ACTW DET: PEAK
MEAS DET: PEAK QP AUG

MER BS1.A3BA MHz
284 dBplim

dBs

ATH
1B dB

UA 5B

o
aC FL
F”:-I:IHH | N Jalu.lu/

» T, P L b

IRYSITCE % it L

AT h T =

CENTER B51.8c58 MHz
RL #1F BN 3.8 kHz

Document ID: DEKRAD_FCC.15557_2.doc
Date of Issue: July 03

AUG BW 18 kHz

SPAM CARA.A kHr
SHP {HA mesec
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Radiated spurious emission measurements in the anechoic chamber from 1 GHz to 5 GHz,
in downlink mode @ minimum input signal (-50 dBm)

[Fep] 11:49:41 JuL 13

LOG REF 86.@8 odBulsm
i

cAR3

ACTV DET:
MEAS DET:

PEAK

PEAK OF AUG

MER 4, 3B (H:
E2. 11 dBplsm

FREAMP 0N

dB~

ATH
1B dE

UA 5B

sC FL
ACORR

ETRRT 1.8BR (H:z
FL #1F EW 1.B MH:z
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AYG EW 3 MHz

STOF S.ABA GHz
SWF BA.B msec
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Plot A 93

Radiated spurious emission measurements at the OATS from 5 GHz to 8 GHz,
in downlink mode @ minimum input signal (-50 dBm)

ATTEN 10dE MEER E0.70dEuV/m
RL  82.ZdEpuV/m 10dE/ 7.550GH=
JIEEEREEEE FERE R

A
w
3TART 5.000GH= 3TOF g.000GH=
*RET 1.0MH= VB 3.0MH= WP a0, Om=
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Plot A 94

Radiated spurious emission measurements at the OATS from 8 GHz to 9 GHz,
in downlink mode @ minimum input signal (-50 dBm)

ATTEN 10dE MEER S2.70dE uVim
EL 52.ZdEuV/m 10dE/ 9.000GH=
193 19Fd225942259

A
W
3TART g.000ZH=z 3TOF S.000GH=z
*RE 1.0MH= WE 3.0MH= 3P 50, 0ms
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Plot A 95

Radiated spurious emission measurements in the anechoic chamber from 9 kHz to 150 MHz,

in uplink mode @ maximum input signal (-33 dBm)

(@3] 11:83:32 JUL 13, PAA3

ACTW DET: PEAK

MEAS DET: PEAK OF RAUG
MKR 9.4 kH:
53.597 dBplsm

LOG REF 82.2 dBulm
1R
dB~

ATH
1B dE

W%%m% PYITE

UA 5B

sC FL
ACORR

ETRRT 9.8 kH: STOF 15@.R kHz:
FL #1F EW ZHB H: AYG EW 38R Hz WP 18.3  sec
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Plot A 96

Hermon Laboratories Ltd.
P.0.Box 23

Binyamina 30550, Israel
Tel.+972 46288001

Fax.+972 46288277

e-mail: mail@hermonlabs.com

Radiated spurious emission measurements in the anechoic chamber from 150 kHz to 30 MHz,
in uplink mode @ maximum input signal (-33 dBm)

(@3] 11:8@:61 JUL 13, PAA3

LOG REF &82.2 dBulsm
i

ACTV DET:
MEAS DET:

PEAK

PEAKE OPF AUG
MKR 158 kH:
57.18 dBplsm

dB~

ATH
1B dE

UA 5B

sC FL
ACORR

fy

Pttt A

ETRRT 158 kH:
FL #1F EW 9.8 kH:z
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Plot A 97

Radiated spurious emission measurements in the anechoic chamber from 30 MHz to 1 GHz,
in uplink mode @ maximum input signal (-33 dBm)

[Gg] 18:48:46 JuL 13 £4E3

ACTW DET: PEAK
MEAS DET: PEAK QP AUG
MEF BAZ.9 HH:z
EE.BS dBplsm

LOG REF B2.2 dEplsm
1A
dBs
ATH
i1 dEB

UE SE | | drpgror et

AN s S A W

ACORR

START dB.B HHz STOP {.AAPAA GHz
FL t1F EW 120 kH:r AUG EBW AR kHz EMP 9B mzec
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Plot A 98

Radiated spurious emission measurements in the anechoic chamber,
in uplink mode @ maximum input signal (-33 dBm)

[G2] 18:46: B3 JUL 13 PEA3

ACTW DET: PEAK
MEAS DET: PEAK OF AUG
MkP HBE. A5 MH:z
ES.E9 dBplsm

LOG REF 82.2 dBulm
1R

dB~
ATH
18 4B H

UA 5B
sC FL
ACORR

ETRRT 9B3.BA MH: STOP 824.88 MHz
FL #1F EW 120 kH:z AYG EW AR kHz WP 8. B msec
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Plot A 99

Radiated spurious emission measurements in the anechoic chamber,
in uplink mode @ maximum input signal (-33 dBm)

[@3] 18:48:31 JuL 13 A3

ACTW DET: PEAK
MEAS DET: PEAK QP AUG
MER BAG.A1°5 HH:z
Ed.El dBplsm

LOG REF B2.2 dEplsm
1A
dBs

ATH
1B dB

UA 5B \ X

13 R O AU P B VA S S R

ACORR

CENTER BHE.ACSA MHz SPAM ZAA.R kH:
FL #1F BN 3.8 kHz AUG BW 18 kHz EMP 1BR mzec
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Plot A 100

Radiated spurious emission measurements in the anechoic chamber from 1 GHz to 5 GHz,

in uplink mode @ maximum input signal (-33 dBm)

[Gg] 12:87:49 JUL 13 £6E3

ACTW DET: PEAK
MEAS DET: PEAK QP AUG
MER 4.B53 (Hr
Ei .98 dBplsm

LOG REF BE.@ dEuplsm FREAMP 0N
1A
dBs

ATH
1B dB

ﬁ‘u o

UA 5B

aC FL
ACORR

ETART 1.HBB GOH:z ETOF 5. AR GH:z
FL t1F EW 1. B MHr AUG BW 3 MHz EWF BA.B mzec
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Plot A 101

Radiated spurious emission measurements at the OATS from 5 GHz to 8 GHz,
in uplink mode @ maximum input signal (-33 dBm)

ATTEN 10dE MEER 51.03dEuV/im
RL  82.ZdEuVim 10dE/ 7.580GH=
JIEEEREEEE FERE R

A
w
3TART 5.000GH= 3TOF g.000GH=
*RET 1.0MH= VB 3.0MH= WP a0, Om=
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Plot A 102

Radiated spurious emission measurements at the OATS from 8 GHz to 9 GHz,
in uplink mode @ maximum input signal (-33 dBm)

LTTEN 10dE HMER 53 .70dEuVim
EL g2 .EdBpV/m 10dE/ 5.910GH=
B4 19Ed2542259
D i AT
ENENSRRETT EPINT Y WP SPITRITIIF O AR TS CUFUT SR ISR SR ITIT & ETPRTRRT, Sy & L v
&
w
START S.000GH= ITOFR S.000GH=
*REW 1.0MH= B 3 .0MH= IWP 50. 0m=
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Plot A 103

Hermon Laboratories Ltd.
P.0.Box 23

Binyamina 30550, Israel
Tel.+972 46288001

Fax.+972 46288277

e-mail: mail@hermonlabs.com

Radiated spurious emission measurements in the anechoic chamber from 9 kHz to 150 kHz,
in uplink mode @ minimum input signal (-60 dBm)

[Fep] 11:E4:52 JUL 13

LOG
1R

REF 82.2 dBuplsm

cAR3

PEAK

PEAK OF AUG
MKR 9.7 kH:
59.593 dBplsm

dB~

ATH
1B dE

AT

I
Yy

Pt n'.lll"L

UA 5B
5C FC

ACORR

ETRRT 9.8 kH:
FL #1F EW ZHB H:
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AYG EW 38R Hz

STOF 13A.80 kHz
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Hermon Laboratories Ltd.
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Binyamina 30550, Israel
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e-mail: mail@hermonlabs.com

Plot A 104

Radiated spurious emission measurements in the anechoic chamber from 150 kHz to 30 MHz,
in uplink mode @ minimum input signal (-60 dBm)

[@@] 11:87:17 JUL 13, 203

LOG REF &82.2 dBulsm
i

ACTW DET: PEAK

MEAS DET: PEAK OF AUG
MKR 158 kH:
56,75 dBpWsm

dB~

ATH
1B dE

UA 5B
5C FC

ACORR

"“‘"‘“’*HWM

ETRRT 158 kH:
FL #1F EW 9.8 kH:z
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Plot A 105

Radiated spurious emission measurements in the anechoic chamber from 30 MHz to 1 GHz,
in uplink mode @ minimum input signal (-60 dBm)

[G] B3:37:54 JUL 13 £4E3

ACTW DET: PEAK
MEAS DET: PEAK QP AUG
MEF BAZ.9 HH:z
E3.B7 dBplim

LOG REF B2.2 dEplsm
1A
dBs
ATH
i1 dEB

UA SE by T el

P [ e
a0 FL L ]
AL ORR S W R

START dB.B HHz STOP {.AAPAA GHz
FL t1F EW 120 kH:r AUG EBW AR kHz EMP 9B mzec
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Plot A 106

Radiated spurious emission measurements in the anechoic chamber,
in uplink mode @ minimum input signal (-60 dBm)

[@2] B3:27:23 JUL 13 PEA3

ACTW DET: PEAK
MEAS DET: PEAK OF AUG
MkP HBE. 15 MH:z
E7.BS dBplsm

LOG REF 82.2 dBulm
1R
dB~
ATH
18 4B

UA 5B
sC FL
ACORR

ETRRT 9B3.BA MH: STOP 924,88 MHz
R #1F EW 98 kH:z AYG EW 18R kHz EWF 7A.A mzec
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Plot A 107

Radiated spurious emission measurements in the anechoic chamber,
in uplink mode @ minimum input signal (-60 dBm)

[Gg] B3:41:45 JUL 13 £4A3

ACTW DET: PEAK
MEAS DET: PEAK QP AUG
MER BAG.A1°5 HH:z
E3.38 dBplsim

LOG REF B2.2 dEplsm
1A
dBs

ATH
1P dE 5

AN
A

UA 5B \ /

al FEWnkﬁdm_¢hf¢wﬁw“m«Mf N/ kﬁhﬁﬂwﬂmwﬂmeﬂuwMMN

ACORR
CENTER BHE.ACSA MHz SPAM ZAA.R kH:
FL #1F BN 3.8 kHz AUG BW 18 kHz EMP 1BR mzec
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Plot A 108

Hermon Laboratories Ltd.
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Binyamina 30550, Israel
Tel.+972 46288001
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e-mail: mail@hermonlabs.com

Radiated spurious emission measurements in the anechoic chamber from 1 GHz to 5 GHz,
in uplink mode @ minimum input signal (-60 dBm)

[@@] 11:43:45 JuL 13, 203

LOG REF 86.@8 odBulsm
i

PEAK

ACTV DET:
MEAS DET: PEAK OF AUG

MER 5. BBA (Hz
E1.595 dBplsm

FREAMP 0N

dB~

ATH
1B dE

UA 5B

sC FL
ACORR

ETRRT 1.8BR (H:z
FL #1F EW 1.B MH:z
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AYG EW 3 MHz

STOF S.ABA GHz
SWF BA.B msec
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Plot A 109

Radiated spurious emission measurements at the OATS from 5 GHz to 8 GHz,
in uplink mode @ minimum input signal (-60 dBm)

ATTEN 10dE MEER 51.03dEpuV/m
RL  82.ZdEpV/m 10dE/ T.455GHE
JIEEEREEEE FERE R

A
w
3TART 5.000GH= 3TOF g.000GH=
*RET 1.0MH= VB 3.0MH= WP a0, Om=
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Plot A 110

Radiated spurious emission measurements at the OATS from 8 GHz to 9 GHz,
in uplink mode @ minimum input signal (-60 dBm)

LTTEN 10dE MER 5Z2.Z20dEuV/m
RL  §Z.zZdBuV/m 10dE/ g.940GHz
=42 19fd22 5942559

A
1)
3TART 5.0005Hz ATOF 9.000GHz
*REW 1.0MH= VEW 3.0MH= SWF 50.0ms=
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Plot A 111

Radiated emission measurements test results in 30 MHz — 1000 MHz range in anechoic chamber

[B3] 16:23:83 18 JUN 2083 CMEASURE
Al
: K
MER 325.9 MH: HDE]£$
43,56 dBulsm
LOG REF BB @ dBulsn PRERMP 0N HH?%EHE
T
dBs PRSS [ 1H11 I MR
A | HoLD A
18 dB | *
Y
ol l l | - WJLI-‘"“PM U]EH FI
AT LR HuLR
A SR BLAME A
ik FL
ALORR
Trace
BB L
START 3H.@ MHz ST0F 1.AAARA GHz Moro
FL IF BW 128 kHz RUC EW I8 kH: SWP 980 nsec 1 af 3
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Plot A 112

Hermon Laboratories Ltd.
P.0.Box 23

Binyamina 30550, Israel
Tel.+972 46288001

Fax.+972 46288277

e-mail: mail@hermonlabs.com

Radiated emission measurements test results in 1000 MHz - 5000 MHz range in anechoic chamber

[B3] BB:30:14 19 JUN PE3 HERSURE
ORI
: K
MER ¢.381 CHz HDE]£$
3.6 dBulsm
LOGC FREF BB @ dBulsn PREAMP 0N HH?%EHE
i@
dB# -
1ATH
e | A g
0 dB i qlll. ek s i ] [t HOLD A
[CHEY B
WIEW A
A 5B BELANE A
Al FLG
ALORR
Trace
fE G
START 1.HAR CHr ETOP 5.BARA GHz More
BL +1F BN 1.8 HHz #+ALUD B 3 MHz SWP HB.H nsec 1 af 3
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Plot A 113

Conducted emission measurements test results at the phase line in downlink mode

[@3]19-12:52 JuL 1B, 2AHE3

LOG  REF Y@.@ dEpl
18

PERK

PEAE QP AUG
MER 218 kHz
54 1B dEpV

dBs [

/

FATL WLIMIT o

ATH

1B dE

e

=

UA 3B

ﬁspuw"“""

ﬁ
3CFC L WY

ARCORR

3TART 1358 kHz
FL IF BEH 9.8 kHz
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Plot A 114

Conducted emission measurements test results at the neutral line in downlink mode

[®3]19-15:19 JuL 1B, 2A@3

PERK

PEAE QP AUG
MER 218 kHz
51 9@ dEpV

LOG REF 7@.8 dEpY
g
E'E{N TT— PASS | 1M
18 dE
"’A‘\M h ﬁﬂ“’
] n Ly I
VA SE ULH WM\-‘} lil H“ﬂf [
o W
START 15@ kHz 5TOP 34,00 MHz
RL IF EW 9.8 LkHz ALG BW 3@ LkHz SHF 2 49 car
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Plot A 115

Conducted emission measurements test results at the phase line in uplink mode

[3] 18-24:29 JuL 1B, 2@E3

ACTY DET: PERK
MEAS DET: PEAK QP AUG

MER 218 kH:
595 @S dEpW
LOG REF 78.@ dBul
1
dg?n T T— FAIL L IMIT
1B dB|[

) i

§
o PRk S

sCFC
ACORE

—s

_F___F—.—
=]

START 158 kHz STOF 3@.HA HH:
RL IF BW 3.8 kHr AWG BW 3@ kHz SWF £ 49 cec
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Conducted emission measurements test results at the neutral line in uplink mode

[@3] 18-46:23 JuUL 1B, PAE3

ACTYW DOET: PEREK
MEAS DET: PEAK OF AUG
MER 218 kHz
98 @4 dBEpW
LaG REF 7@.3@ dEpWV
T
dE§N T PASS LIMIT
18 dB [
| A
] lplﬂ . ‘ ]II 'II mud .M"I'IL'UHM
AL
30 FC VLY
AL ORR
START 158 kHz STOF 9@, 88 HHz
RL IF EW 9.8 LkHz ALG BW 3@ LkHz SHF 2 49 car
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Hermon Laboratories Ltd.
P.0.Box 23

Binyamina 30550, Israel
Tel.+972 46288001

Fax.+972 46288277

e-mail: mail@hermonlabs.com

Conducted emission measurements test results at the phase line in stand-by mode

[(3] B3:03:88 13 JUN T@HEI PH

HERSLRE

ACTU DET: PEAK AT KR
NERS OET: PLAK GF AUG
ek 210 ki | 0L
IR
CLERR
dE;H PASS JLIHI MR
LI B ey HOLD A
=
WIEW A
fi ﬂ | . |u“wl
ua 59-#@ by ﬂ;¢whm BLANE A
sc el AL A i
1 | 'L.L l,'] 1. UL
Trace
BB C
STRRT 158 kHz S0P 30,80 NH: Mor e
BL 41T BW 9.8 kHz  AUC BH 38 kHz SWP .00 sec  { af 2
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Hermon Laboratories Ltd.
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Conducted emission measurements test results at the neutral line in stand-by mode

[B] B3:24:54 19 JUN PAE3 N HCRSURE
L e | oo
: K
HER 18 kH: HDE]£$
YE.EB dEpl
LOG  REF 75 @ dBul HH%%EHE
18
dgf{n PRSS LK MRz
s HILD A
o T
VIEW A
ol | AT
UR SR h Illﬂ I | h.] I | BLAME B
it i W L i
I,||,1||JI|_ 'I Trace
BB L
START 158 kHz STOF 30,80 MHz More
FL #IF EW 9.8 kHz RUGC BU 3B kHz SWP 2,49 sec 1 af 3
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Appendix B Test equipment used for tests

Hermon Laboratories Ltd.
P.0.Box 23

Binyamina 30550, Israel
Tel.+972 46288001

Fax.+972 46288277

e-mail: mail@hermonlabs.com

HL Description Manufacturer information Due
Serial Calibr.
No. Name Model No. Serial No. Month/
year
0038 | Antenna Mast, 1-4 m Hermon Labs AM-1 028 2/04
check
0041 | Double ridged guide antenna, 1-18 GHz | Electro-Metrics RGA 50/60 2811 3/04
0051 | Attenuator 50 Ohm, 100 W, 30 dB Bird 8323 1640 12/03
0091 | Position controller for antenna mast + Hermon Labs CRL-2 091 4/04
turntable, OFTS check
0275 | Table non-metallic, 1.5x1.0x 0.8 m Hermon Labs TNM 040 3/04
check
0287 | Turntable, motorized diameter, 2 m Hermon Labs TMD-2 042 11/03
check
0446 | Active Loop Antenna, 10 kHz-30 MHz Electro-Mechanics 6502 2857 10/03
0447 | LISN, 16/2, 300 V RMS Hermon Labs LISN 16-1 447 11/03
0465 | Anechoic chamber Hermon Labs AC-1 023 10/05
9(L)x6.5MW)x55H)m check
0521 | Spectrum analyzer with RF filter section | Hewlett Packard 8546A 0319 9/03
(EMI receiver 9 kHz - 6.5 GHz)
0589 | Cable coaxial, GORE A2P0L118.2, Hermon Labs GORE-3 589 11/03
3m
0592 | Position controller Hermon Labs L2-SR3000 100 5/04
check
0593 | Antenna Mast, 1-4 m/ Hermon Labs AM-F1 101 2/04
1-6 m Pneumatic check
0594 | Turntable for Anechoic Chamber, flush Hermon Labs WDC1 102 1/04
mounted, d=1.2 m, pneumatic check
0604 | Antenna biconilog log-periodic/T Bow- EMCO 3141 9611-1011 1/04
Tie, 26 - 2000 MHz
0787 | Transient limiter Hewlett Packard 11947A-8ZE 3107A01877 11/03
1004 | Cable, coaxial ANDREW PSWJ4, 6 m Hermon Labs ANDREW-6 163 12/03
1424 | Spectrum analyzer, 30 Hz - 40 GHz Agilent Technologies 8564EC 3946A00219 8/03
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HL Description Manufacturer information Due
Serial Calibr.
No. Name Model No. Serial No. Month/
year
1430 | EMI Receiver System, 9 kHz- 2.9 GHz | Agilent Technologies 8542E 3807A00262 9/03
1460 Cable, 1 m Harbour Industries MIL 17/60 1460 9/03
RG142
1465 Cable, 0.5 m Harbour Industries MIL 17/60 1465 9/03
RG142
1481 | cable,1m Harbour Industries MIL 17/60- 1481 9/03
RG142
1502 | Cable RF,6m Belden M17/167 MIL-C- 1502 12/03
17 check
1510 | Cable RF, 8 m Belden M17/167 1510 12/03
MIL-C-17
1528 | Cable RF, 1.0 m Alpha wire RG-213/U 1528 9/03
1542 | Cable RF, 0.4 m Suhner Switzerland RG-214/U 1542 9/03
1653 | Analyzer EMC, Aglient Technologies F7401 US39440281 2/04
9 KHz — 1.5 GHz
1824 | Attenuator coaxial , 30 dB, 100 W, Bird 8323 1185 12/03
50 Ohm
1942 | Cable 18 GHz, 4 m, blue Rhophase Microwave SPS-1803A- T4658 10/03
Ltd 4000-NPS
1947 | Cable 18 GHz, 6.5 m, blue Rhophase Microwave NPS-1803A- T4974 10/03
Ltd 6500-NPS
1984 | Antenna, double ridged waveguide EMC Test Systems 3115 9911-5964 3/04
horn, 1-18 GHz, 300W, N-type
2009 | Cable RF,8m Alpha Wire RG-214 C-56 12/03
2012 | Attenuator, manual step, Weinschel AC9004-99-11 2012 12/03
0-99/1 dB, 0-4 GHz, 2 W
2014 | Attenuator, manual step, 0-99/1 dB, Weinschel AC9004-99-11 16924 12/03
0-4 GHz, 2 W
2254 | Cable 40 GHz, 0.8 m, blue Rhophase Microwave KPS-1503A- W4907 11/03
800-KPS
2259 | Amplifier Low Noise 2-20 GHz Sophia Wireless LNA0220-C 0223 11/03
5000 | ESG-D Series signal generator Agilent E4432BF US40053757 9/03
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Appendix C Antenna factors and cable loss

Antenna factor
Double ridged guide antenna
Model RGA-50/60
S/N 2811

Frequency, MHz Antenna factor, dB
1000 24.3
1500 25.4
2000 28.4
2500 29.2
3000 30.5
3500 31.6
4000 33.7
4500 32.2
5000 345
5500 345
6000 34.6
6500 35.3
7000 355
7500 35.9
8000 36.6
8500 37.3
9000 37.7
9500 37.7
10000 38.2
10500 38.5
11000 39.0
11500 40.1
12000 40.2
12500 39.3
13000 39.9
13500 40.6
14000 41.1
14500 40.5
15000 39.9
15500 37.8
16000 39.1
16500 41.1
17000 41.7
17500 45.1
18000 44.3

Antenna factor in dB(1/m) is to be added to receiver meter reading in dB(V) to convert it into field intensity in dB(mV/m).
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Double-ridged wave guide horn antenna
Model 3115, S/N 9911-5964, HL1984

Frequency, Antenna factor,
MHz dB(1/m)
1000.0 24.7
1500.0 25.7
2000.0 27.6
2500.0 28.9
3000.0 31.2
3500.0 32.0
4000.0 325
4500.0 32.7
5000.0 33.6
5500.0 35.1
6000.0 354
6500.0 34.9
7000.0 36.1
7500.0 37.8
8000.0 38.0
8500.0 38.1
9000.0 39.1
9500.0 38.3
10000.0 38.6
10500.0 38.2
11000.0 38.7
11500.0 39.5
12000.0 40.0
12500.0 40.4
13000.0 40.5
13500.0 411
14000.0 41.6
14500.0 41.7
15000.0 38.7
15500.0 38.2
16000.0 38.8
16500.0 40.5
17000.0 42.5
17500.0 45.9
18000.0 49.4

Antenna factor in dB(1/m) is to be added to receiver meter reading in dB(nV) to convert it into field intensity in

dB(mv/m).
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Antenna Factor
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Ser.No.1011
Frequency, Antenna Factor, Frequency, Antenna Factor,

MHz dB(1/m) MHz dB(1/m)
26 7.8 940 24.0
28 7.8 960 24.1
30 7.8 980 24.5
40 7.2 1000 24.9
60 7.1 1020 25.0
70 8.5 1040 25.2
80 9.4 1060 25.4
90 9.8 1080 25.6
100 9.7 1100 25.7
110 9.3 1120 26.0
120 8.8 1140 26.4
130 8.7 1160 27.0
140 9.2 1180 27.0
150 9.8 1200 26.7
160 10.2 1220 26.5
170 10.4 1240 26.5
180 10.4 1260 26.5
190 10.3 1280 26.6
200 10.6 1300 27.0
220 11.6 1320 27.8
240 12.4 1340 28.3
260 12.8 1360 28.2
280 13.7 1380 27.9
300 14.7 1400 27.9
320 15.2 1420 27.9
340 15.4 1440 27.8
360 16.1 1460 27.8
380 16.4 1480 28.0
400 16.6 1500 28.5
420 16.7 1520 28.9
440 17.0 1540 29.6
460 17.7 1560 29.8
480 18.1 1580 29.6
500 18.5 1600 29.5
520 19.1 1620 29.3
540 19.5 1640 29.2
560 19.8 1660 29.4
580 20.6 1680 29.6
600 21.3 1700 29.8
620 215 1720 30.3
640 21.2 1740 30.8
660 21.4 1760 31.1
680 21.9 1780 31.0
700 22.2 1800 30.9
720 22.2 1820 30.7
740 22.1 1840 30.6
760 22.3 1860 30.6
780 22.6 1880 30.6
800 22.7 1900 30.6
820 22.9 1920 30.7
840 23.1 1940 30.9
860 23.4 1960 31.2
880 23.8 1980 31.6
900 24.1 2000 32.0
920 24.1

Antenna factor in dB(1/m) is to be added to receiver meter reading in dB(V) to convert it into field intensity in dB(mV/m).

Document ID: DEKRAD_FCC.15557 2.doc

Date of Issue: July 03

Page 139 of 150



HERMON LABORATORIES

Hermon Laboratories Ltd.

P.0.Box 23

Binyamina 30550, Israel
Tel.+972 46288001

Fax.+972 4628
e-mail: mail@h

8277
ermonlabs.com

Antenna factor
Active Loop Antenna
Model 6502
SIN 2857
Frequency, Magnetic antenna factor, Electric antenna factor,

MHz dB dB
0.009 -32.8 18.7
0.010 -33.8 17.7
0.020 -38.3 13.2
0.050 -41.1 10.4
0.075 -41.3 10.2
0.100 -41.6 9.9
0.150 -41.7 9.8
0.250 -41.6 9.9
0.500 -41.8 9.8
0.750 -41.9 9.7
1.000 -41.4 10.1
2.000 -41.5 10.0
3.000 -41.4 10.2
4.000 -41.4 10.1
5.000 -41.5 10.1
10.000 -41.9 9.6
15.000 -41.9 9.6
20.000 -42.2 9.3
25.000 -42.8 8.7
30.000 -44.0 7.5

Antenna factor in dB(1/m) is to be added to receiver meter reading in dB(V) to convert it into field intensity in dB(mV/m).

Correction factor

Line impedance stabilization network

Model LISN 16 - 1

Hermon Laboratories

Frequency, kHz

Correction factor, dB

10 4.9
15 2.86
20 1.83
25 1.25
30 0.91
35 0.69
40 0.53
50 0.35
60 0.25
70 0.18
80 0.14
90 0.11
100 0.09
125 0.06
150 0.04

The correction factor in dB is to be added to meter readings of an interference analyzer or a spectrum analyzer.
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Cable 18 GHz, 4 m, blue, model: SPS-1803A-4000-NPS, S/N T4658, HL 1942

Frequency, Cable loss,
GHz dB
0.03 0.21
0.05 0.26
0.10 0.36
0.20 0.50
0.30 0.61
0.40 0.70
0.50 0.78
0.60 0.85
0.70 0.93
0.80 0.99
0.90 1.04
1.00 1.10
1.10 1.16
1.20 1.22
1.30 1.26
1.40 1.31
1.50 1.35
1.60 1.41
1.70 1.45
1.80 1.49
1.90 1.53
2.00 1.57
2.10 1.61
2.20 1.65
2.30 1.69
2.40 1.72
2.50 1.76
2.60 1.79
2.70 1.83
2.80 1.87
2.90 1.90
3.10 1.97
3.30 2.04
3.50 2.11
3.70 2.18
3.90 2.24
4.10 2.31
4.30 2.38
4.50 2.43
4.70 2.53
4.90 2.53
5.10 2.63
5.30 2.65
5.50 2.72
5.70 2.76
5.90 2.79
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Frequency, Cable loss,
GHz dB
6.10 2.88
6.30 2.90
6.50 2.97
6.70 3.02
6.90 3.04
7.10 3.07
7.30 3.12
7.50 3.13
7.70 3.19
7.90 3.24
8.10 3.30
8.30 3.36
8.50 3.45
8.70 3.41
8.90 3.45
9.10 3.42
9.30 3.55
9.50 3.48
9.70 3.58
9.90 3.61

10.10 3.66
10.30 3.68
10.50 3.70
10.70 3.70
10.90 3.75
11.10 3.78
11.30 3.86
11.50 3.98
11.70 4.10
11.90 412
12.10 4.09
12.40 4.13
13.00 4.23
13.50 4.35
14.00 4.40
14.50 4.44
15.00 457
15.50 4.66
16.00 4.64
16.50 4.66
17.00 4.75
17.50 4.85
18.00 4.93
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Cable 18 GHz, 6.5 m, blue, model: NPS-1803A-6500-NPS, S/N T4974, HL 1947

Frequency, Cable loss,
GHz dB
0.03 0.30
0.05 0.38
0.10 0.53
0.20 0.74
0.30 0.91
0.40 1.05
0.50 1.18
0.60 1.29
0.70 1.40
0.80 1.50
0.90 1.59
1.00 1.68
1.10 1.77
1.20 1.86
1.30 1.94
1.40 2.01
1.50 2.08
1.60 2.16
1.70 2.22
1.80 2.29
1.90 2.36
2.00 2.42
2.10 2.48
2.20 2.54
2.30 2.60
2.40 2.66
2.50 2.71
2.60 2.77
2.70 2.83
2.80 2.89
2.90 2.95
3.10 3.06
3.30 3.17
3.50 3.28
3.70 3.39
3.90 3.51
4.10 3.62
4.30 3.76
4.50 3.87
4.70 4.01
4.90 4.10
5.10 4.21
5.30 4.31
5.50 4.43
5.70 4.56
5.90 4.71
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Frequency, Cable loss,
GHz dB
6.10 4.87
6.30 4.95
6.50 4.94
6.70 4.88
6.90 4.87
7.10 4.83
7.30 4.85
7.50 4.86
7.70 4,91
7.90 4.96
8.10 5.03
8.30 5.08
8.50 5.13
8.70 521
8.90 5.22
9.10 5.34
9.30 5.35
9.50 5.52
9.70 551
9.90 5.66
10.10 5.70
10.30 5.78
10.50 5.79
10.70 5.82
10.90 5.86
11.10 5.94
11.30 6.06
11.50 6.21
11.70 6.44
11.90 6.61
12.10 6.76
12.40 6.68
13.00 6.66
13.50 6.81
14.00 6.90
14.50 6.90
15.00 6.97
15.50 7.17
16.00 7.28
16.50 7.27
17.00 7.38
17.50 7.68
18.00 7.92
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Cable Coaxial, GORE A2P01POL118, 2.3 m, model:GORE-3, HL 0589
+ Cable Coaxial, ANDREW PSWJ4, 6m, model: ANDREW-6, HL 1004

Frequency Cable loss Tol_er_anc_e Measurement
No. MHZ ! dB ’ (Specification), uncertainty,
dB dB
1 30 0.33
2 50 0.40
3 100 0.57
4 300 0.97
5 500 1.25
6 800 1.59
7 1000 1.81
8 1200 1.97 065 +0.12
9 1400 2.15
10 1600 2.28
11 1800 2.43
12 2000 2.61
13 2200 2.75
14 2400 2.89
15 2600 2,97
16 2800 3.21 06.5 10.12
17 3000 3.32
18 3300 3.47
19 3600 3.62
20 3900 3.84
21 4200 3.92 +0.17
22 4500 4.07
23 4800 4.36
24 5100 4.62
25 5400 4,78
26 5700 5.16
27 6000 5.67
28 6500 5.99
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RF cable 8 m, model RG-214, HL 2009
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No. Frequency, Cable loss, Measurement uncertainty,
MHz dB dB

1 1 0.10

2 10 0.14

3 30 0.25

4 50 0.34

5 100 0.53

6 300 0.99

7 500 131

8 800 1.73

9 1000 1.98

10 1100 211 +0.12
11 1200 221

12 1300 2.35

13 1400 2.46

14 1500 255

15 1600 2.68

16 1700 2.78

17 1800 2.88

18 1900 2.98

19 2000 3.09
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Cable loss
Cable 40 GHz, 0.8 m, blue, model: KPS-1503A-800-KPS, S/N W4907, HL 2254

Frequency, [Cableloss,| Frequency, | Cableloss, Frequency, | Cableloss,
GHz dB GHz dB GHz dB
0.03 0.04 5.10 0.80 15.00 1.49
0.05 0.07 5.30 0.83 15.50 1.49
0.10 0.09 5.50 0.83 16.00 1.46
0.20 0.15 5.70 0.84 16.50 1.47
0.30 0.19 5.90 0.87 17.00 1.50
0.40 0.25 6.10 0.86 17.50 1.57
0.50 0.29 6.30 0.89 18.00 1.63
0.60 0.33 6.50 0.90 18.50 1.57
0.70 0.37 6.70 0.89 19.00 1.63
0.80 041 6.90 0.93 19.50 1.65
0.90 0.44 7.10 0.92 20.00 1.64
1.00 0.45 7.30 0.95 20.50 1.75
1.10 0.48 7.50 0.96 21.00 1.72
1.20 0.51 7.70 0.97 21.50 1.78
1.30 0.53 7.90 101 22.00 1.76
1.40 0.54 8.10 1.00 22.50 1.72
1.50 0.57 8.30 1.05 23.00 1.83
1.60 0.59 8.50 1.04 23.50 1.80
1.70 0.04 8.70 1.07 24.00 1.90
1.80 0.07 8.90 111 24.50 1.81
1.90 0.09 9.10 1.09 25.00 1.98
2.00 0.15 9.30 1.14 25.50 191
2.10 0.19 9.50 112 26.00 2.02
2.20 0.25 9.70 1.15 26.50 1.92
2.30 0.29 9.90 1.16 27.00 1.97
2.40 0.33 10.10 1.16 28.00 2.02
2.50 0.37 10.30 1.19 29.00 1.95
2.60 0.41 10.50 114 30.00 1.94
2.70 0.44 10.70 1.19 31.00 211
2.80 0.45 10.90 117 32.00 217
2.90 0.48 11.10 1.13 33.00 2.27
3.10 0.61 11.30 1.20 34.00 2.27
3.30 0.64 11.50 1.13 35.00 2.29
3.50 0.65 11.70 1.20 36.00 2.35
3.70 0.68 11.90 1.18 37.00 2.37
3.90 0.69 12.10 1.14 38.00 2.40
4.10 0.71 12.40 1.19 39.00 257
4.30 0.73 13.00 134 40.00 2.36
4.50 0.75 13.50 1.33
4.70 0.77 14.00 1.48
4.90 0.79 14.50 1.45
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Cable coaxial, 6 m, model: M17/167 MIL-C-17, HL 1502
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Frequency, Cable loss,
MHz dB
0.1 0.02
1 0.07
3 0.15
5 0.17
10 0.26
30 0.43
50 0.57
80 0.72
100 0.81
300 1.48
500 2.00
800 2.70
1000 3.09
Cable loss
Cable M17/167 MIL-C-17, HL 1510
Frequency, Cable loss,

MHz dB
0.1 0.05
1 0.09
3 0.16
5 0.18
10 0.27
30 0.44
50 0.58
80 0.69
100 0.82
300 1.48
500 2.01
800 2.65
1000 3.12
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Cable MIL 17/60-RG142, HL 1460
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Frequency, Cable loss,
GHz dB
2 1
2.2 1
2.4 1
2.6 1.1
2.8 1.1
3 1.2
3.2 1.2
3.4 1.3
3.6 1.4
3.8 1.4
4 15
4.2 1.6
4.4 16
4.6 1.8
4.8 1.8
5 1.9
5.2 1.9
5.4 2
5.6 2
5.8 2
6 2.1
6.2 2.1
6.4 2.1
6.6 2.2
6.8 2.4
7 2.5
7.2 2.7
7.4 2.7
7.6 2.7
7.8 2.8
8 2.9
8.2 3
8.4 3
8.6 3.2
8.8 3.4
9 3.7
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Cable loss
Cable MIL 17/60-RG142, HL 1481
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Frequency, Cable loss,

GHz dB

2 1
2.2 1.1
2.4 1.1
2.6 1.2
2.8 1.2

3 1.2
3.2 1.3
3.4 1.3
3.6 15
3.8 15

4 1.6
4.2 1.7
4.4 1.8
4.6 1.9
4.8 2

5 2
5.2 2
5.4 2.1
5.6 2.1
5.8 2.2

6 2.2
6.2 2.2
6.4 2.3
6.6 2.3
6.8 2.3

7 2.4
7.2 2.4
7.4 2.5
7.6 2.5
7.8 2.6

8 2.7
8.2 2.8
8.4 3.1
8.6 3.3
8.8 3.5

9 4
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Cable loss
Cable coaxial, 1 m, Alpha Wire, model: RG-213/U, HL 1528

Frequency, Cable loss,

MHz dB
10 0.05
20 0.05
30 0.07
40 0.05
50 0.07
60 0.07
70 0.07
80 0.07
90 0.07
100 0.07
200 0.12
300 0.13
400 0.18
500 0.19
600 0.20
700 0.28
800 0.28
1000 0.28
2000 0.47
2900 0.75

Cable loss

Cable coaxial, 0.4 m, Suhner Switzerland, model: RG-214/U, HL 1542

Frequency, Cable loss,

MHz dB
10 0.02
20 0.02
30 0
40 0
50 0.02
60 0.02
70 0.03
80 0
90 0.02
100 0.02
200 0.04
300 0.05
400 0.07
500 0.04
600 0.09
700 0.07
800 0.04
1000 0.09
2000 0.24
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Appendix D General information
Test facility description

Tests were performed at Hermon Laboratories Ltd., which is a fully independent, private, EMC, safety, environmental
and telecommunication testing facility. Hermon Laboratories is listed by he Federal Communications Commission
(USA) for all parts of Code of Federal Regulations 47 (CFR 47) and by Industry Canada for electromagnetic emissions
(file numbers IC 2186-1 for OATS and IC 2186-2 for anechoic chamber), certified by VCCI, Japan (the registration
numbers are R-808 for OATS, R-1082 for anechoic chamber, C-845 for conducted emissions site), assessed by TNO
Certification EP&S (Netherlands) for a number of EMC, telecommunications, environmental, safety standards, and by
AMTAC (UK) for safety of medical devices. The laboratory is accredited by American Association for Laboratory
Accreditation (USA) according to ISO/IEC 17025 for electromagnetic compatibility, product safety, telecommunications
testing and environmental simulation (for exact scope please refer to Certificate No. 839.01) and approved by Israel
Ministry of environmental protection, radiation hazards department (Permit number 1158).

Address: PO Box 23, Binyamina 30500, Israel.
Telephone: +972 4628 8001

Fax: +972 4628 8277

e-mail: mail@hermonlabs.com

website: www.hermonlabs.com

Person for contact: Mr. Alex Usoskin, QA manager.

Abbreviations and acronyms

The following abbreviations and acronyms are applicable to this test report:

AC alternating current

cm centimeter

CW continuous wave

dB decibel

dBm decibel referred to one milliwatt
dB(mv) decibel referred to one microvolt
dB(mv/m) decibel referred to one microvolt per meter
EMC electromagnetic compatibility
EUT equipment under test

GHz gigahertz

H height

Hz hertz

kHz kilohertz

kv kilovolt

L length

m meter

MHz megahertz

NA not applicable

QP guasi-peak

RF radio frequency

rms root mean square

S second

\Y, volt

w width

Specification references

47CFR part 15: 2002 Radio Frequency Devices

ANSI C63.2:96 American National Standard for Instrumentation-Electromagnetic Noise and
Field Strength, 10 kHz to 40 GHz-Specifications.

ANSI C63.4:92 American National Standard for Methods of Measurement of Radio-Noise

Emissions from Low-Voltage Electrical and Electronic Equipment in the Range of
9 kHz to 40 GHz.
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